<h

DuraTech
Parts

DURATECH

HD-9

Industrial Tub Grinder
Serial Number JJ0101 and Up

Manual 2:
Parts Reference

DURATECH\ P.O. Box 1940, JamesTtowN, ND 58402-1940

INDUSTRIES
May 2006 0500094



& DURATECH"

Clearing the Way for a Better Tomorrow



Industrial Tub Grinder
Serial Number JJ0101 and Up

Manual 2:
PARTS REFERENCE

DuraTech Industries International Inc. (DuraTech Industries) has made every effort to assure that
this manual completely and accurately describes the operation and maintenance of the HD-9™
Industrial Tub Grinder as of the date of publication. DuraTech Industries reserves the right to
make updates to the machine from time to time. Even in the event of such updates, you should still
find this manual to be appropriate for the safe operation and maintenance of your unit.

This manual, as well as materials provided by component suppliers to DuraTech Industries are all
considered to be part of the information package. Every operator is required to read and understand
these manuals, and they should be located within easy access for periodic review.

@ DURATECH" is a registered trademark of Duratech Industries International, Inc.
HD-9 is a trademark of Duratech Industries International, Inc.




& DURATECH"

Clearing the Way for a Better Tomorrow



FOREWORD

Foreword

All personnel must read and understand before operating unit

DuraTech Industries International Inc. (DuraTech Industries) has made every effort
to assure that this manual completely and accurately describes the operation and
maintenance of this Industrial Grinder as of the date of publication. DuraTech
Industries reserves the right to make updates to the machine from time to time.
Even in the event of such updates, you should still find this manual to be appropriate
for the safe operation and maintenance of your machine.

This manual, as well as materials provided by component suppliers to DuraTech
Industries are all considered to be part of the information package. Every operator
is required to read and understand these manuals All manuals should be located
within easy access for troubleshooting and periodic review.

Appropriate use of the unit

This Industrial Grinder is designed to grind wood waste and other materials,
including grass clippings, leaves, construction and demolition debris, tree branches
and tree trunks It is NOT designed to grind rocks, steel, concrete, or the like.

Operator protection

As with all machinery, care needs to be taken by the operator in order to insure the
safety of the operator and those in the surrounding area.

WARNING: Operators and those observing the operation of the Industrial
Grinder are required to wear head, eye, and ear protection. No loose clothing is
allowed.

HD-9

PARTS REFERENCE i



TABLE OF CONTENTS

Manual 2: Parts Reference.......cc..... S |

HD-9

MAIN FRAME ASSEMBLY ....oocoiiiiiiiiiiiiiiiccc s 2
TUB DRIVE ASSEMBLY ..ottt 4
TUB PLATFORM ASSEMBLY ...ccoooiiiiiiiiiiieeitrecie e 6
TUB ASSEMBLY ..ottt 8
TUB ASSEMBLY WITH WING FLARE OPTION .....cccooceviiiiniinicnicriceee 10
TUB ROLLER ASSEMBLY .....ooiiiiiiiiiiiicieeceeeee e 12
PRESSURE ROLLER ASSEMBLY ....ccocooiiiiiiiiiiiiieninteeeeeeeeee s 14
ROTORASSEMBLY SN 0101 TO SN 0142 .o, 16
ROTORASSEMBLY SN 0143 & UP .cccooiiiiiiieeecce, 18
BELLY CONVEYOR ASSEMBLY ...cccoooiiiiiiiiiiiiiiiicieceee e, 20
DISCHARGE CONVEYOR ASSEMBLY NON - FOLDING ......c.cccocvervennenne 24
LOWER DISCHARGE FOLDING CONVEYOR (OPTIONAL) ....cccccecevenene 26
UPPER DISCHARGE FOLDING CONVEYOR (OPTIONAL)....c.cccceeenenns 28
MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE (OPTION) ................ 30
CONTROL PANEL ASSEMBLY ....coooiiiiiiiiiiiicceecreeeeee e 32
ID PANEL ..ot 36
REAR PANEL ENCLOSURE ......ccccoiiiiiiiiiiieccteceese e 38
REAR PANEL ..ot 40
GOVERNOR ASSEMBLY ..ottt 42
TUB DRIVE VALVE WITH HYDRAULIC HOSES AND FITTINGS ............ 44
TUB ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS .......... 45
HYDRAULIC COOLER WITH HYDRAULIC HOSES AND FITTINGS ...... 46
HYDRAULIC TANK WITH HYDRAULIC HOSES AND FITTINGS ........... 47
HYDRAULIC PUMP WITH HYDRAULIC HOSES AND FITTINGS ........... 48
CONTROL PANEL HYDRAULICS ....cccooiiiiiiiiiiieeneneceeeeeeee e 49
FLOW CONTROL AND PRESSURE RELIEF VALVE .......ccccccccvviniiniinnnn 50
HYDRAULIC FILTERS WITH HYDRAULIC HOSES AND FITTINGS ....... 52
FRONT 3 HYDRAULIC TUBES AND FITTINGS .....cccooiiiiriiiiinieieniceeee 54
VALVE BANK TO TUBES WITH HOSES AND FITTINGS ........cccccceeienne. 56
VALVE BANK TO FUNCTIONS WITH HOSES AND FITTINGS ................. 58
BELLY CONVEYOR ORBIT MOTOR WITH HOSES AND FITTINGS......... 60
DISCHARGE CONVEYOR ORBITAL WITH HOSES AND FITTINGS........ 61
CONVEYOR LIFT CYLINDER WITH HOSES AND FITTINGS ................... 62
TUB TILT CYLINDER WITH HOSES AND FITTINGS ......cccccoviiviniiniennene 63
HYDRAULIC CYLINDER SEALS AND OTHER ITEMS ......cccccoceiiinianennn. 64
ORBIT MOTORS ...t 65
HYDRAULIC TUBE CLAMP ASSEMBLIES ......cccccooiiiiiiiininicieeneeene, 66
TUB COVER HYDRAULIC HOSES AND FITTINGS ......ccocoeviiviiiinienn 68
CONVEYOR HYDRAULIC CIRCUIT WITH OPTIONS ......cccccceeniiniannne 70
TUB DRIVE CIRCUIT .....cociiiiiiiiiiiiiicecreeeee e 70

PARTS REFERENCE



TABLE OF CONTENTS

HD-9

FOLDING CONVEYOR CYLINDERS (OPTION)......cccccoeiieinininieieieinnennee 71
HYDRAULIC PARTS LIST ....ooiiiiiiiieieeee et 72
OMNEX RADIO WIRING HARNESS - WITH MURPHY SWITCH ............. 74

MICROTRONICS RADIO HARNESS WITH

MURPHY SWITCH - PN# 5700426 ......cccooiiiiiiiniiiiiiciiececceeeeeeee 75
OUTRIGGER LIMIT SWITCH WIRING HARNESS .......ccccccoiiiiiiiniienn, 76
ROLLOFF WIRING HARNESS ..ottt 77

MAIN WIRING - MACHINE - WITHOUT MURPHY SWITCH
PIN# S5TO0538 ..o 78

STANDARD WIRING SCHEMATIC WITHOUT MURPHY SWITCH .......... 78
WIRING SCHEMATIC OMNEX RADIO WITHOUT MURPHY SWITCH ... 78

MAIN WIRING HARNESS - CONTROL PANEL
- WITH MURPHY SWITCH PN# 5700421 ...ccoconiiniiniiiiieeneeneeneeneceeeieee 78

MAIN WIRING HARNESS - MACHINE
-WITH MURPHY SWITCH PN# 5700421 ....ccccooviiiiiiiiniiieeieeenecneceeeee 78

STANDARD WIRING SCHEMATIC WITH MURPHY SWITCH .................. 78

WIRING SCHEMATIC WITH MICROTRONICS RADIO REMOTE

OPTION AND MURPHY SWITCH .....ccccociiiiiiiiiiininieicceececeee 78
ROLLOFF OPTION WIRING SCHEMATIC ........cccccoiiiiiiiiininicicieneeeeene, 79
POWER SUPPLY HARNESS 12V - 24V - PN# 5700339 .....ccccccevivviinininnns 80
ELECTRICAL PARTS LIST ....oociiiiiiiieieeeteect e 81
ROAD LIGHTS ..ottt 82
MICROTRONICS RADIO REMOTE CONTROL (OPTION) .....ccccccceuvnuenenne. &4
CLUTCH LINKAGE ASSEMBLY ....ccciiiiiiiiiniiiiiecneceeeee e 86
CLUTCH SUPPORT ......ooiiiiiiiiiiiiiiteci e 88
AIR BRAKE ASSEMBLY .....oooiiiiiiiiiiiiiccccteeese e 90
AXLE AND WHEEL ASSEMBLY ....ccoiiiiiiiiiiiccee e 92
DRIVE LINE ASSEMBLY .....ooiiiiiiiiiiiiiiietcceet e 94
6081JD ENGINE SHROUD ASSEMBLY ....ccccooiiiiiiiiiiiieieiiecceeeee 96
TUB AGITATOR ..ot 98
TUB COVER ASSEMBLY (OPTION) ...c.ccoioiiiiiiiiiiiiieieniciceeeeieeieieieeeiae 100
TUB COVER FOR ROLLOFF ASSEMBLY (OPTION 2).....ccccccevivineininnne 102

PARTS REFERENCE



TABLE OF CONTENTS

HD-9

ROLLOFF ASSEMBLY (OPTION) .....ccocoiiiiiiiiiniiieiiieesieeeee e 104

ROLLOFF WITH FOLDING CONVEYOR

AND TUB COVER (OPTION) ...o.oeoooreeeeeeeeeeeeeeeeseeeseeeeesseeeesesseeeesssseseessen 106
HAMMER ROD PULLER ASSEMBLY (OPTION) .....ovooveeeeereeeeerereereeens 108
GOOSENECK. HITCH (OPTION) w.vvooooveeeeeeeeeeeeeseeseesesseeeeesssesseseesssseeesseeees 110
OMNEX RADIO REMOTE CONTROL (OPTION).......oveooveereereersereersssenes 112
DECALS ..o eeeeeeeeeseeeeeeeee s seseeseeeeses e eeseseeeeesesseesesesseeeeseseeesseesseees 114
HD-9 DOCUMENTATION COMMENT FORM 117

CONVEYOR HYDRAULIC CIRCUIT WITH OPTIONS ........ccccovviennne. FO-1
TUB DRIVE CIRCUIT .....cccoiiiiiiiiniiiiiiecnneeeee e FO-2

MAIN WIRING HARNESS - MACHINE -
WITHOUT MURPHY SWITCH - PN# 5700538 ......ccceoiviiininiiiciniieennn, FO-3

MAIN WIRING HARNESS - CONTROL PANEL -
WITHOUT MURPHY SWITCH - PN# 5700538 ......ccceoviveieniniiicinieeene, FO-4

OMNEX RADIO WIRING HARNESS
WITHOUT MURPHY SWITCH ....ccccocooiiiiiiiiiiiiiiiceecceeeee, FO-5

STANDARD WIRING SCHEMATIC
WITHOUT MURPHY SWITCH ....ccccociiiiiiiiiiiiiiiiceteceeee FO-6

WIRING SCHEMATIC OMNEX RADIO
WITHOUT MURPHY SWITCH ....ccccocoiiiiiiiiiiiciiiceeceeeee FO-7

MAIN WIRING HARNESS - CONTROL PANEL -
WITH MURPHY SWITCH - PN# 5700421 ...cccooiiiiiiiinieneeieeeeeeieeiene FO-8

MAIN WIRING HARNESS - MACHINE -
WITH MURPHY SWITCH - PN# 5700421 ...cccooiiiiiiniinieneeieeeeeeieeiene FO-9

STANDARD WIRING SCHEMATIC
WITH MURPHY SWITCH ......ccoiiiiiiiiiiiiicteeeee e FO-10

WIRING SCHEMATIC WITH MICROTRONICS RADIO
REMOTE OPTION AND MURPHY SWITCH .....cccccoceniiniiniiniiniencenen. FO-11

WIRING SCHEMATIC WITH OMNEX RADIO REMOTE OPTION
AND MURPHY SWITCH .....cccciiiiiiiiiiiiieieeteecneeeeeee e FO-12

PARTS REFERENCE



¥ DURATECH’

Industrial Tub Grinder
Serial Number JJ0101 and Up

Manual 2:
Parts Reference

HD-9 PARTS REFERENCE



MAIN FRAME ASSEMBLY

HD-9 PARTS REFERENCE



MAIN FRAME ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4000084 1 VALVE\HYD\30GPM\DBL\HOLD

2 4000190 1 VALVE\HYD\3SPOOL\12V\HD9

3 4700118 1 BRKT\MTG\SNSR*ASSY\FRM\MN

4 4700404 2 CPLR\SHFT\JACK\FRM\MN

5 4701590 1 PIN\PIVOT\CYL\TILT\BUTTEND

6 4701609 2 BRKT\FLAP\MUD

7 4701771 2 FLAP\MUD\22-1/2X12X1/4

8 4701795 4 BRKT\HLDDWN\SCRN

9 4702065 1 SHFT\CPLR\JACK\DUAL\1X43

10 4702079 1 LDDR\SERVICE\RAD

11 4702170 1 DECK\SERVICE\HD10

12 4702171 1 LDDR\DECK\SERVICE\HD10

13 4702386 1 FRM\GRDR\MAIN

14 4702492 1 STOP\CYL\PLFRM

15 4702813 1 COVER\VLV\HYD\REAR

16 4702814 1 TANK\OIL

17 4702819 1 TANK\FUEL\100GAL

18 4702901 1 BRKT\HOSE\TILT\TUB

19 4702902 1 JACK\LH\FRM\MN\HD9

20 4702903 1 JACK\RH\FRM\MN\HD9

21 4702915 2 CSHN\TANK\FUEL

22 4702916 2 CSHN\TANK\OIL

23 4702940 1 PL\LATCH\PLFRM\FRM\MN

24 4703313 1 BOX\CYL\FRONT\WELD

25 4703314 1 MNT\ENG\JD6081

26 4703315 1 DISCHARGE CONVEYOR MOUNT

27 4800003 29 BOLT\HEX\3/8X1

28 4800010 8 BOLT\HEX\5/8X2

29 4800013 12 BOLT\HEX\5/16X1

30 4800017 2 BOLT\HEX\3/4X3

31 4800033 2 BOLT\HEX\3/4X2

32 4800089 2 BOLT\HEX\3/8X4

33 4800098 20 BOLT\HEX\3/8X1-1/4\NC

34 4800106 4 BOLT\HEX\5/8X1-1/2

35 4800114 2 BOLT\HEX\1/2X2

36 4800140 2 BOLT\HEX\1X3\NC

37 4800146 5 BOLT\HEX\3/8X2

38 4800178 12 BOLT\HEX\1/2X1-3/4

39 4800271 4 BOLT\HEX\5/8X2-1/2\GR8

40 4800486 14 BOLT\HEX\3/8X1-1/4\GR8\NC

41 4800507 1 BOLT\HEX\1/4X2-1/4\NC

42 4800546 1 BOLT\HEX\1X5\NC

43 4900001 8 NUT\HEX\1/2\NC

44 4900002 56 NUT\HEX\3/8\NC

45 4900003 10 NUT\HEX\5/16\NC

46 4900004 5 NUT\HEX\3/4\NC

47 4900005 8 NUT\HEX\5/8\NC

48 4900012 4 NUT\TPLCK\5/8\NC

49 4900014 8 NUT\TPLCK\1/2\NC

50 4900023 2 NUT\TPLCK\3/8\NC

51 4900070 4 NUT\HEX\5/8\GR8\NC

52 4900084 5 NUT\TPLCK\1/4\NC

53 4900127 3 NUT\TPLCK\1\NC

54 5000001 98 WASH\FLAT\3/8

55 5000003 9 WASH\LOCK\5/8

56 5000004 22 WASH\FLAT\1/2

57 5000005 4 WASH\FLAT\3/4

58 5000006 8 WASH\LOCK\1/2

59 5000012 4 WASH\LOCK\3/4

60 5000019 68 WASH\LOCK\3/8

61 5000022 14 WASH\LOCK\5/16

62 5000023 8 WASH\FLAT\5/16

63 7500309 1 PINTLE HITCH 4 BOLT

64 4702073_1 1 FRM\HITCH\PINTLE\USA

65 4702180_1 3 DECK\SERVICE\RTR\FRONT

66 4702268_1 2 STRAP\TANK\AIR\HD1098
Not Shown
4501147 1 TUBE\FILL\FUEL
4800620 3 SCR\CAP\ALN\6-32X3/8\BLK
7500811 1 CAP\FUEL\5343-15\600SERS\W\LOWPRESS;RELIEF

HD-9 PARTS REFERENCE



TUB DRIVE ASSEMBLY

HD-9 PARTS REFERENCE



TUB DRIVE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 1000122 1 SPKT\80\B\30\1-1/2\3/8KW\1-1/2THRU
2 1000138 1 SPKT\80\B\30\1-1/2\3/8KW\2THRU
3 1000152 1 SPKT\80\B\12\1-1/4\5/16KW

4 1100070 1 CHAIN\2080\CL

5 1100071 1 CHAIN\2080\OL

6 1100161 1 CHAIN\80H\41

7 1100162 1 CHAIN\8OH\CL

8 1100218 1 CHAIN\2080\149

9 2000501 2 BRG\PB\1-1/2\2BOLT

10 3900010 1 MTR\HYD\24\2000\SAE;A

11 4702717 1 FRM\WHL\BULL\DRW\TUB

12 4702823 1 BRKT\FRM\TGHTR\CHAIN\DR\TUB
13 4800010 2 BOLT\HEX\5/8X2

14 4800017 1 BOLT\HEX\3/4X3

15 4800034 1 BOLT\HEX\3/8X1-1/2

16 4800077 4 BOLT\HEX\1/2X5-1/2

17 4800114 2 BOLT\HEX\1/2X2

18 4800158 1 BOLT\HEX\5/8X4-1/2

19 4800351 2 BOLT\HEX\1/2X2-3/4

20 4900001 6 NUT\HEX\1/2\NC

21 4900002 1 NUT\HEX\3/8\NC

22 4900004 4 NUT\HEX\3/4\NC

23 4900005 2 NUT\HEX\5/8\NC

24 4900012 1 NUT\TPLCK\5/8\NC

25 4900104 1 NUT\JAM\3/4\NC

26 5000001 2 WASH\FLAT\3/8

27 5000002 4 WASH\FLAT\5/8

28 5000003 2 WASH\LOCK\5/8

29 5000004 6 WASH\FLAT\1/2

30 5000006 6 WASH\LOCK\1/2

31 5000019 1 WASH\LOCK\3/8

32 6100005 4 SPRNG\.2490T\13/161D\1-5/160D\2-3/8LOA
33 6200004 1 KEY\SQ\5/16X1-1/2

34 6200007 1 KEY\SQ\3/8X1-1/2

35 6200008 1 KEY\SQ\3/8X2

36 4701707 1 SHFT\DR\TUB\1-1/2X15-1/2

37 4702084 1 PIN\HINGE\FRM\DRIVE\TUB

38 4702425 1 BRKT\MOTOR\ORBIT\DRIVE\TUB
39 4702666 1 BRKT\TNSN\SPG\FRM\DR\TUB
40 4702705 1 BOLMNTGHTR\FRM\DR\TUB

HD-9 PARTS REFERENCE



73—

TUB PLATFORM ASSEMBLY

HD-9 PARTS REFERENCE



TUB PLATFORM ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 4701592 1 PIN\PIVOT\CYL\TILNRODEND
2 4702091 2 BRKT\SHLD\CHAIN\TUB\SIDE\LH
3 4702092 2 BRKT\SHLD\CHAIN\TUB\SIDE\RH
4 4702138 6 BRKT\SHLD\RLLR\TUB
5 4702387 1 FRM\PLFRM\HD9
6 4702424 2 CVR\DRWTUB\SIDE
7 4702540 4 BRKT\LATCH\SHLD\RLLR\TUB\LH
8 4702541 4 LATCH\SHLD\RLLR\CMB
9 4702545 2 BRKT\SHLD\RLLR\TUB\FRNT
10 4702552 4 MNT\LATCH\SHLD\RLLR
11 4703784 2 PL\WEAR\GUIDE\CHAIN\TUB
12 4702617 1 BRKT\GUIDE\CHAIN\TUB
13 4702716 2 SHLD\CHAIN\TUB\SIDE
14 4702719 1 SHLD\REAR\RLLR\TUB
15 4702720 2 SHLD\RLLR\TUB
16 4702742 2 PL\HLDDWN\SCRN\PLFRM
17 4702827 1 PIN\LATCH\PLFRM
18 4702919 2 SHLD\RLLR\TUB
19 4702920 1 BRKT\GUIDE\CHAIN\TUB
20 4702721 1 CVR\DRW\TUB
20A 4703306 OPT CVR\DRW\TUB\rolloff & tub cover combination
21 4800003 44 BOLT\HEX\3/8X1
22 4800098 36 BOLT\HEX\3/8X1-1/4\NC
23 4800115 16 BOLT\HEX\3/4X2-1/2
24 4800291 4 BOLT\CRG\1/4X3/4\NC
25 4800293 8 BOLT\HEX\3/8X7/8\NC
26 4800507 1 BOLT\HEX\1/4X2-1/4\NC
27 4800601 2 BOLT\HEX\1X9\NC
28 4900002 68 NUT\HEX\3/8\NC
29 4900004 16 NUT\HEX\3/4\NC
30 4900023 16 NUT\TPLCK\3/8\NC
31 4900040 4 NUT\FLG\SERR\1/4\NC
32 4900084 1 NUT\TPLCK\1/4\NC
33 4900127 2 NUT\TPLCK\1\NC
34 5000001 116 WASH\FLAT\3/8
35 5000012 16 WASH\LOCK\3/4
36 5000019 64 WASH\LOCK\3/8
37 6100073 8 SPRING\EXT\.55W X 1/20.D. X 3
38 PRESRLLR1 4 PRESSURE ROLLER ASSEMBLY
39 TUBRLLR1 4 TUB ROLLER ASSEMBLY

Not Shown

4702847 CVR\RTR\ADJ\HD9

HD-9

PARTS REFERENCE






TUB ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4500561 4 SPKT\TUB\TEETH

2 4702396 2 FLARE\FLDNG\TUB

3 4702495 1 TUB

4 4703305 4 BUSH\HNGE\FLARE\TUB

5 4800010 6 BOLT\HEX\5/8X2

6 4800061 8 BOLT\CRG\1/2X1-1/2\NC

7 4800196 4 BOLT\HEX\5/8X2-3/4

8 4900001 8 NUT\HEX\1/2\NC

9 4900005 4 NUT\HEX\5/8\NC

10 5000002 14 WASH\FLAT\5/8

11 5000003 10 WASH\LOCK\5/8

12 5000004 8 WASH\FLAT\1/2

13 5000006 8 WASH\LOCK\1/2
4703539 TUB\ASSY\W/CHAIN&SPKT\HD9

No tub flares, includes chain 1100218

4703003 TUB\ASSY\COMPLETE\HD9

Includes flares and chain

HD-9 PARTS REFERENCE






TUB ASSEMBLY WITH WING FLARE OPTION

ITEM PART QTY. PART DESCRIPTION
1 4700399 4 TEETH\DR\TUB
2 4702396 2 FLARE\FLDNG\TUB
3 4702921 8 TUBE\PIVOT\FLARE\FLDG\HD9
4 4703304 2 WING\FLARE\HDOR\CONV
5 4703309 1 TUB\HDOR4FOLD
6 4800010 10 BOLT\HEX\5/8X2
7 4800061 8 BOLT\CRG\1/2X1-1/2\NC
8 4800196 8 BOLT\HEX\5/8X2-3/4
9 4900001 8 NUT\HEX\1/2\NC
10 4900005 8 NUT\HEX\5/8\NC
11 5000002 26 WASH\FLAT\5/8
12 5000003 18 WASH\LOCK\5/8
13 5000004 8 WASH\FLAT\1/2
14 5000006 8 WASH\LOCK\1/2
HD-9 PARTS REFERENCE 11



TUB ROLLER ASSEMBLY

12 HD-9 PARTS REFERENCE



TUB ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 1200013 1 RLLR\TUB\1-1/2\W/O FLANGE
2 2000078 2 BRG\CYL\1-1/2\SET;SCR
2A 2000803 CLLR\LOCK\1-1/2
3 4702007 1 BRG\PB\RLLR\TUB\ASY\W/BEARING INSERTS
4 4800930 4 BOLT\FLG\SERR\1/2X2\NC
5 4900100 4 NUT\FLG\TPLCK\1/2\NC
HD-9 PARTS REFERENCE 13



RRRRRRRRRRRRRRRRRRRRRR

EEEEEEEEEEEEEE



PRESSURE ROLLER ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
4700886 PRESSURE ROLLER COMP. 11"
includes items 1-10, 13,14,16 (5),17, and cotter key
1 2900004 1 CUP\INNER\WHEEL HUB
2 2900018 1 CONE\WHEELHUB
3 2900055 1 SEAL\WHEEL HUB
4 2900056 1 CUP\OUTER\WHEEL HUB
5 2900057 1 HUB\5-BOLT\(985)\COMPLETE
includes items 1-8,13,14,17
6 2900061 1 CONE\OUTER\WHEEL HUB
7 2900064 1 CAP\WHEEL HUB
8 2900138 1 HUB\WITH CONES\W/NUTS
9 4700115 1 PRESSURE DRUM
10 4700235 1 PRESSURE ROLLER STAND 11 SP
11 4800114 4 BOLT\HEX\1/2X2
12 4900001 4 NUT\HEX\1/2\NC
13 4900094 5 NUT\TAPER\WHEEL\1/2\NF
14 4900112 1 NUT\SLOT\5/8\NF
15 5000004 8 WASH\FLAT\1/2
16 5000006 9 WASH\LOCK\1/2
17 5000094 1 WASH\SPINDLE\5/8
NOT SHOWN
4800172 1 PIN\COTTER\1/8X2
HD-9 PARTS REFERENCE 15



16

ROTOR ASSEMBLY SN

0101 TO SN 0142

HD-9 PARTS REFERENCE



ROTOR ASSEMBLY SN 0101 TO SN 0142

ITEM PART QTY. PART DESCRIPTION

1 1000209 1 SPKT\60\B\20\3\5/8KW

2 2000512 2 BRG\PB\3\2BOLT\E\DODGE

3 3600156 1 FLG\DRLIN\3\1710

4 4700033 1 WASHER\THRUST\8X4-9/16

5 4700470 64 SPCR\SHOCK\1.29IDX1.25

6 4700519 2 PL\RTR\MVBL\8.030IDX1/4

7 4700598 2 NUT\RTR\4-1/2IDX2

8 4700667 15 PL\RTR\4-1/2IDX1

9 4700668 2 PL\RTR\END\TPPD\4-1/21DX1

10 4702388 2 SHIM\BRG\RTR\HD9

11 4702515 1 SHFT\RTR\4-1/2X65-3/8\3.5BRG

12 4702516 16 SPCR\RTR\1.480\8.60DX4.5ID

13 4800085 8 BOLT\HEX\1/2X1

14 4800224 4 BOLT\HEX\3/4X5

15 4800272 4 SCR\SET\AL1/2X2\NC

16 4900139 4 NUT\TPLCK\3/4\GR8\NC

17 5000004 8 WASH\FLAT\1/2

18 5000005 16 WASH\FLAT\3/4

19 5000006 8 WASH\LOCK\1/2

20 5200108 64 3/4 HAMMERS

21 5300109 8 HMMR\ROD\1-1/4X40

22 6200059 2 KEY\RECT\1/2X5/8X19-3/4
4703006 RTR\ASSY_SUB\HD9\8HMMR RODS\NO BRG
4702583 RTR\NEW\40X1.25RD\HD9\NO 3" BRG
4703110 RTR\RBLT\40X1.25RD\HD9\NO BRG
FIXED HAMMER LIST

32 4800572 32 BOLT\HEX\5/8X3-1/2\NF\GR8

33 4800573 32 BOLT\HEX\5/8X4-1/2\NF\GR8

34 4900143 64 NUT\TPLCK\5/8\NF\GR8

35 5200105 32 HMMR\FIXED\BASE\1-1/4 HOLES

31 5200107 32 HMMR\FIXED\COMPLETE

36 5200174 32 HMMR\TIP\2-BOLT\KENNAMTL
SCREENS
4702842 SCRN\1HL\1/2"HARDOX\HD9
4702843 SCRN\1-1/2HL\1/2HARDOX\HD9
4702722 SCRN\2HL\1\HD9
4702723 SCRN\3HL\1\HD9
4702724 SCRN4HL\1\HD9
4702725 SCRN\4-3/4X7HL\I\HD9
4702726 SCRN\6X9HL\1\HD9

HD-9 PARTS REFERENCE 17



18

ROTOR ASSEMBLY SN 0143 &UP

HD-9 PARTS REFERENCE

[ ]



ROTOR ASSEMBLY SN 0143 &UP

ITEM PART QTY. PART DESCRIPTION

1 2000525 2 BRG\PB\3-1/2

2 3600172 1 FLANGE 3 1/2 1D 1710

3 4700033 1 WASHER\THRUST\8X4-9/16

4 4700470 64 SPCR\SHOCK\1.291DX1.25

5 4700513 2 SHIM\BRG\7GAX4-1/2X5

6 4700519 2 PL\RTR\MVBL\8.030IDX1/4

7 4700598 2 NUT\RTR\4-1/2IDX2

8 4700667 15 PL\RTR\4-1/2IDX1

9 4700668 2 PL\RTR\END\TPPD\4-1/2IDX1
10 4700702 1 SPKT\60\20\3-1/2\SENSOR

11 4702516 16 SPCR\RTR\1.480\8.60DX4.5ID
12 4703402 1 RTR\ASSY\HDO\W/3-1/2BRG&HMMR\W\DRLN&SPKT
12A 4703408 1 RTR\ANEW\40X1.25RD\HD9\3-1/2 BRG
13 4703403 1 SHFT\RTR\4-1/2X65-3/8\3.5BRG
14 4800063 8 BOLT\HEX\3/4X4

15 4800085 8 BOLT\HEX\1/2X1

16 4800272 4 SCR\SET\AL 1/2X2\NC

17 4900004 8 NUT\HEX\1/2X1

18 5000004 8 WASH\FLAT\1/2

19 5000005 16 WASH\FLAT\3/4

20 5000006 8 WASH\LOCK\1/2

21 5200012 8 WASH\LOCK\3/4

22 5200108 64 3/4 HAMMERS

23 5300109 8 HMMR\ROD\1-1/4X40

24 6200059 2 KEY\RECT\1/2X5/8X19-3/4

HD-9

FIXED HAMMER LIST

4800572
4800573
4900143
5200105
5200107
5200174

SCREENS

4702842
4702843
4702722
4702723
4702724
4702725
4702726

32 BOLT\HEX\5/8X3-1/2\NF\GR8

32 BOLT\HEX\5/8X4-1/2\NF\GR8

64 NUT\TPLCK\5/8\NF\GR8

32 HMMR\FIXED\BASE\1-1/4 HOLES

32 HMMR\FIXED\COMPLETE

32 HMMR\TIP\2-BOLT\KENNAMTL
SCRN\1HL\1/2"HARDOX\HD9
SCRN\1-1/2HL\1/2HARDOX\HD9
SCRN\2HL\1\HD9
SCRN\3HL\1\HD9
SCRN\4HL\1\HD9
SCRNW-3/4X7HL\1\HD9
SCRN\6X9HL\1\HD9

PARTS REFERENCE 19



20

BELLY CONVEYOR ASSEMBLY

HD-9 PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW
2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW
3 1100064 1 CHAIN\6ODBL\CL
4 1100066 1 CHAIN\6ODBL\17
5 1700158 1 BELT\BELLY;PAN\30X18\3/4CLEAT
6 2000321 2 BRG\TUU\1-1/2\W-ECC\BSEAL
7 2000501 2 BRG\PB\1-1/2\2BOLT
8 3900014 1 MTR\HYD\9.6\2000\1-1/4SH
9 4501261 0 DBLR\SEAL\CNVYR\BELLY
10 4501289 1 BRKT\SEAL\MATL\CNVYR\FRONT
11 4701539 1 BRKT\SLIDE\BRNG\DR\LH\CNVYR\BELLY
12 4701540 1 BRKT\MTR\ORBIT\CNVYR\BELLY
13 4701541 1 RLLR\DRIVE\39-3/4X6\CNVYR\BELLY
14 4701542 1 RLLR\IDLER\39X6\CNVYR\BELLY
15 4701694 1 BRKT\SL\ABRNG\DR\RH\CNVYR\BELLY
16 4701695 2 BRKT\TGHTNER\RLLR\CNVYR\BELLY
17 4702389 1 DFLCTRMN\REAR\LH\CNVYR\BELLY
18 4702390 1 DFLCTRUN\REAR\RH\CNVYR\BELLY
19 4702391 1 CHAN\COV\CNVYR\BELLY\RH
20 4702392 1 CHAN\COV\CNVYR\BELLY\LH
21 4702639 1 FRM\CNVYR\BELLY\
22 4702640 0 PL\SEAL\CNVYR\BELLY\SIDE
22 4703034 SEAL\CNVYR\RBBR
9&22 4703038 2 BRKT\SEAL\CNVYR
23 4702641 2 BOLMADJBRG\RLLR\CNVYR
24 4702642 2 BRKT\TIGHTNR\BELT\CNVYR
25 4702644 2 FLAT\SCRPR\PLASTIC\CNVYR\BELLY
26 4702645 2 FLAT\DBLR\SCRPR\CNVYR\BELLY
27 4702839 1 FRM\SCRPR\BELT\CNVYR\BELLY
28 4702937 1 BRKT\COV\CNVYR
29 4702938 1 COV\CNVYR\BELLY\HD9
30 4800003 8 BOLT\HEX\3/8X1
31 4800018 6 BOLT\HEX\1/2X1-1/4
32 4800034 2 BOLT\HEX\3/8X1-1/2
33 4800070 2 BOLT\HEX\1/2X2-1/2
34 4800077 2 BOLT\HEX\1/2X5-1/2
35 4800098 4 BOLMHEX\3/8X1-1/4\NC
36 4800114 8 BOLT\HEX\1/2X2
37 4800486 6 BOLMHEX\3/8X1-1/4\GR8\NC
38 4800510 12 BOLTMHEX\5/16X1-3/4
HD-9 PARTS REFERENCE 21



22

BELLY CONVEYOR ASSEMBLY

HD-9 PARTS REFERENCE



BELLY CONVEYOR ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
39 4900001 22 NUT\HEX\1/2\NC
40 4900002 12 NUT\HEX\3/8\NC
41 4900003 12 NUT\HEX\5/16\NC
42 4900004 6 NUT\HEX\3/4\NC
43 4900014 2 NUT\TPLCK\1/2\NC
44 4900158 2 NUT\FLG\SERR\3/4\NC
45 5000001 20 WASH\FLAT\3/8
46 5000004 17 WASH\FLAT\1/2
47 5000005 4 WASH\FLAT\3/4
48 5000006 20 WASH\LOCK\1/2
49 5000019 20 WASH\LOCK\3/8
50 5000022 12 WASH\LOCK\5/16
51 5000023 24 WASH\FLAT\5/16
52 6100005 2 SPRNG\.2490T\13/161D\1-5/160D\2-3/8LOA
53 6200007 1 KEY\SQ\3/8X1-1/2
54 4501288 1 SEAL\MATL\CNVYR\BELLY\FRONT
55 4702159 1 DFLCTRVMN\FRNT\LH\CNVYR\BELLY
56 4702160 1 DEFLRAINLET\FRONT\CNVYR\BELLY\RH
57 4702194 1 PL\SEAL\FRONT\CNVYR\BELLY
58 4702473 2 SCRPR\BELT\CNVYR\DISCH
HD-9 PARTS REFERENCE 23



24

DISCHARGE CONVEYOR ASSEMBLY NON-FOLDING

HD-9 PARTS REFERENCE



DISCHARGE CONVEYOR ASSEMBLY NON-FOLDING

ITEM PART QTy. PART DESCRIPTION
1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW
2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW
3 1100064 1 CHAIN\GODBL\CL
4 1100066 1 CHAIN\GODBL\17
5 1700157 1 BELT\CNVYR\24X338\CLEATED
6 2000303 2 BRG\FLG\1-1/2\BOLT
7 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL
8 3900010 1 MTR\HYD\24\2000\SAE;A
9 4701555 1 RLLRVIDLER\35-1/2X8\CNVYR\DISCH
10 4701559 1 GUIDE\BELNCNVYR\DISCH
1 4702140 1 FRM\SCRPR\BELT\CNVYR\DISCH
12 4702192 2 FLMNDBL\SCRPR\CNVYR\DISCH
13 4702193 2 FLAMNSCRPR\PLASTIC\CNVYR\DISCH
14 4702712 1 FRM\CNVYR\DISCH\LOWER
15 4702714 2 STRAP\LOCK\CYL\HYD
16 4702715 2 PIN\LOCK\CNVYR\DISCH
17 4800003 16 BOLT\HEX\3/8X1
18 4800018 2 BOLT\HEX\1/2X1-1/4
19 4800068 2 BOLT\HEX\1/2X3
20 4800079 1 BOLT\HEX\5/8X2-1/2
21 4800098 18 BOLT\HEX\3/8X1-1/4\NC
22 4800103 2 PIN\COT\1/4X2
23 4800114 2 BOLT\HEX\1/2X2
24 4800158 4 BOLT\HEX\5/8X4-1/2
25 4800178 8 BOLT\HEX\1/2X1-3/4
26 4800203 12 PIN\COT\5/16X2
27 4800580 2 BOLT\HEX\3/8X7
28 4800592 2 BOLT\HEX\1/2X3-1/4
29 4900001 14 NUT\HEX\1/2\NC
30 4900002 26 NUT\HEX\3/8\NC
31 4900005 8 NUT\HEX\5/8\NC
32 4900012 2 NUT\TPLCK\5/8\NC
33 4900014 2 NUT\TPLCK\1/2NC
34 4900110 2 NUT\FLG\SERR\5/8\NC
35 5000001 32 WASH\FLAT\3/8
36 5000002 10 WASH\FLAT\5/8
37 5000003 4 WASH\LOCK\5/8
38 5000004 3 WASH\FLAT\1/2
39 5000006 14 WASH\LOCK\1/2
40 5000019 42 WASH\LOCK\3/8
Ly 6100048 2 SPRNG\.2490T\13/16ID\1-5/160D\2-3/8LOA
42 6200004 1 KEY\SQ\5/16X1-1/2
43 6200027 1 KEY\SQ\3/8X1-1/4
44 8900107 6 PIN\\3-5/8
45 4100203 2 CYL\HYD\3X24\1-1/2ROD for standard machine
45 4100218 rolloff opt ~ CYL\HYD\3X30\1-1/2ROD for rolloff option
46 4701528 1 BRKTADJTRACKING\CNVYR\DISCH
47 4701529 1 HOOK\ROD\TGHTNR\BELT\CNVYR\DISCH
48 4701551 2 BRKT\MTG\RH\CNVYR\DISCH
49 4701556 1 RLLR\DRW\36-1/2X8\CNVYR\DIS
50 4702184 1 DFLCTR\CNVYR\DISCH\LH\HD1098
51 4702185 1 DEFLCTR\CNVYR\DISCH\RH
52 4702187 1 BRC\DEFLCTR\CNVYR\DISCH
53 4702203 1 BRKT\MTR\DRVACNVYR
54 4702204 2 STRAP\REINFRC\GUIDE\BRG
55 4702205 2 BOLMADJ\RLLR\DRVIACNVYR
56 4702206 2 GUARD\SPKT\CPLG\DRVACNVYR
57 4702747 2 SCRPR\BELT\CNVYR\BELLY
HD-9 PARTS REFERENCE 25



26

LOWER DISCHARGE FOLDING CONVEYOR (OPTIONAL)

HD-9 PARTS REFERENCE



LOWER DISCHARGE FOLDING CONVEYOR (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION
1 1700078 1 LCNG\CBL\1/8X24
2 1700104 1 BELT\CNVYR\24X548
2A 1700175 OPT BELT\CNVYR\24X510\rolloff & tub cover combination
3 2000303 2 BRG\FLG\1-1/2\BOLT
4 4700776 10 CLMP\HOSE\3/8
5 4701528 1 BRKT\ADJM\TRACKING\CNVYR\DISCH
6 4701529 1 HOOK\ROD\TGHTNR\BELT\CNVYR\DISCH
7 4701551 1 BRKT\MTG\RH\CNVYR\DISCH
8 4701552 1 BRKT\MTG\LH\CNVYR\DISCH
9 4701553 2 BUSH\HINGE\CNVYR\DISCH
10 4701555 1 RLLR\IDLER\35-1/2X8\CNVYR\DISCH\HD10
11 4701558 3 CLMP\HOSE\3/4
12 4702140 1 FRM\SCRPR\BELT\CNVYR\DISCH
13 4702184 1 DFLCTR\CNVYR\DISCH\LH\HD1098
14 4702185 1 DEFLCTR\CNVYR\DISCH\RH\HD1098
15 4702187 1 BRC\DEFLCTR\CNVYR\DISCH
16 4702192 2 FLT\DBL\SCRPR\CNVYR\DISCH
17 4702193 2 FLAT\SCRPR\PLASTIC\CNVYR\DISCH
18 4702984 1 FRM\CNVYR\LOWER\HD9
18A 4703310 OPT CNVYR\DISCH\LOWER\HD9R\rolloff & tub cover combination
19 4702473 2 SCRPR\BELT\CNVYR\DISCH
20 4800003 12 BOLT\HEX\3/8X1
21 4800029 7 BOLT\HEX\3/8X2-1/2
22 4800079 1 BOLT\HEX\5/8X2-1/2
23 4800158 6 BOLT\HEX\5/8X4-1/2
24 4800178 8 BOLT\HEX\1/2X1-1/2
25 4800185 2 PIN\CLEVIS\1X3
26 4800203 6 PIN\COT\5/32X2
27 4900001 8 NUT\HEX\1/2\NC
28 4900002 19 NUT\HEX\3/8\NC
29 4900005 4 NUT\HEX\5/8\NC
30 4900012 2 NUT\TPLCK\5/8\NC
31 5000001 24 WASH\FLAT\3/8
32 5000002 12 WASH\FLAT\5/8
33 5000003 4 WASH\LOCK\5/8
34 5000006 8 WASH\LOCK\1/2
35 5000019 19 WASH\LOCK\3/8
36 8900107 2 PIN\1\3-5/8
37 4100175 2 CYL\HYD\3X36\PARALLEL
37A 4100218 OPT CYL\HYD\3X30\1-1/2ROD\7/8FOR\PAR (For Rolloff & Tub
Cover Combination)
38 4702989 1 GUIDE\BELT\CNVYR\DSCH\HD9
39 4800098 6 BOLT\HEX\3/8X1-1/4\NC
NOT SHOWN
1700083 1 LCNGW125\24\W/STAPLES
HD-9 PARTS REFERENCE 27



28

UPPER DISCHARGE FOLDING CONVEYOR

HD-9 PARTS REFERENCE

(OPTIONAL)




UPPER DISCHARGE FOLDING CONVEYOR (OPTIONAL)

ITEM PART QTY. PART DESCRIPTION
1 1000054 1 SPKT\60\B\18\1-1/4\5/16KW
2 1000081 1 SPKT\60\B\18\1-1/2\3/8KW
3 1100064 1 CHN\60DBL\CL
4 1100066 1 CHAIN\6ODBL\17
5 2000320 2 BRG\TUU\1-1/2\W-ECC\BSEAL
6 3900010 1 MTR\HYD\24\2000\SAE;A
7 4701556 1 RLLR\DRW\36-1/2X8\CNVYR\DIS
8 4701860 1 GUARD\BELT\CNVYR\DISCH\UPPER
8A 4701909 1 GUARD\BELT\CNVYR\DISCH\UPPER
9 4702943 1 GUARD\BELT\CNVYR\DISCH\LWR\HD9
10 4702203 1 BRKT\MTR\DRW\CNVYR
11 4702204 2 STRAP\REINFRC\GUIDE\BRG
12 4702205 2 BOLMNADJRLLR\DRVACNVYR
13 4702206 2 GUARD\SPKT\CPLG\DRVI\CNVYR
14 4702212 1 FRM\CNVYR\DISCH\UPPER\HD1098
15 4702333 1 UPPER DISCHARGE CONVEYOR ASSM
16 4800003 8 BOLT\HEX\3/8X1
17 4800098 8 BOLMHEX\3/8X1-1/4\NC
18 4800114 2 BOLT\HEX\1/2X2
19 4800146 4 BOLT\HEX\3/8X2
20 4800185 2 PIN\CLEVIS\1X3
21 4800203 6 PIN\COT\5/32X2
22 4800580 2 BOLT\HEX\3/8X1
23 4900001 2 NUT\HEX\1/2\NC
24 4900002 16 NUT\HEX\3/8\NC
25 4900005 6 NUT\HEX\5/8\NC
26 4900030 2 NUT\NYLOCK\3/8\NC
27 4900110 2 NUT\FLG\SERR\5/8\NC
28 5000001 12 WASH\FLAT\3/8
29 5000002 6 WASH\FLAT\5/8
30 5000004 2 WASH\FLAT\1/2
31 5000006 2 WASH\LOCK\1/2
32 5000019 12 WASH\LOCK\3/8
33 6200004 1 KEY\SQ\5/16X1-1/2
34 6200027 1 KEY\SQ\3/8X1-1/4
35 7500635 2 CUSH\RBBR\7-3/4X2-7/16X2
36 8900107 2 PIN\1\3-5/8
37 4100175 2 CYL\HYD\3X36\PERP
HD-9 PARTS REFERENCE 29



30

MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE (OPTION)

HD-

PARTS REFERENCE



= 2 O 0O NOOaPRWN-

- O

MAGNETIC ROLLER ASSEMBLY W/FIXED CHUTE (OPTION)

ITEM PART QTY. PART DESCRIPTION
4700137 2 BRKT\MTG\REAR\CHUTE\RLLR\MAGNETIC
4700138 2 BRKT\MTG\FR\CHUTE\RLLR\MAGNETIC
4701526 1 CHUTE\DISCH\RLLR\MAGNETIC
4701532 1 XTNSN\CHUTE\DISCH\RLLR\MAGNETIC
4701533 1 SHFT\RLLR\MAG\24
4800003 12 BOLT\HEX\3/8X1
4900002 12 NUT\HEX\3/8\NC
5000001 4 WASH\FLAT\3/8
5000019 12 WASH\LOCK\3/8
6200007 2 KEY\SQ\3/8X1-1/2
7500624 1 PUL\MAG\8X24\KEYED\SHAFT
7500840 RLLR\MAG\8X24\W/KEYED\SHAFT

(includes 5, 10, 11)

HD-9 PARTS REFERENCE



32

!

SEE HOTE "h—

e ——

|

CONTROL PANEL ASSEMBLY

1

HD-9 PARTS REFERENCE



CONTROL PANEL ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3800381 2 GAUGE\3000PSNREAR STEM

2 4300034 1 CONTROL BOX

3 4701639 2 STRAP\HOOK\BOX\BATT

4 4702796 1 BRKT\BTTRY\12V\SINGLE

5 4702797 1 STRAP\ANGLE\BATT\22-1/2

6 4702798 1 FRM\PANEL\CNTRL\HD9

7 4702799 1 BRKT\CNTRL\ENG

8 4702800 1 COVER\PANEL\CNTRL

9 4702811 2 BRKT\SPRNG\GAS\DOOR\PANEL\CNTRL
10 4702812 2 COVER\BOX\BTTRY

11 4702835 1 SHEET\PANEL\CONTROL\HDO\W/DECAL
12 4702841 2 BRKT\PNL\ENG\6081

13 4800003 12 BOLT\HEX\3/8X1

14 4800024 14 BOLT\HEX\1/4X3/4

15 4800098 6 BOLTMHEX\3/8X1-1/4\NC

16 4800301 2 SCR\FLNG\SERR\1/4X3/4

17 4800495 2 SCR\RD\SLOTW10-24X3/4

18 4800505 9 BOLTMHEX\1/4X1-1/2\NC

19 4800574 12 SCR\RD\SLOTW10-24X1/2

20 4800643 4 BOLT\HEX\5/16X3/4

21 4900002 10 NUT\HEX\3/8\NC

22 4900003 4 NUT\HEX\5/16\NC

23 4900009 19 NUT\HEX\1/4\NC

24 4900023 2 NUT\TPLCK\3/8\NC

25 4900072 18 NUT\HEX\#10\NC

26 4900084 4 NUT\TPLCK\1/4\NC

27 5000001 28 WASH\FLAT\3/8

28 5000019 18 WASH\LOCK\3/8

29 5000022 4 WASH\LOCK\5/16

30 5000023 4 WASH\FLAT\5/16

31 5000024 19 WASH\LOCK\1/4

32 5000071 16 WASH\LOCK;EXT\STARW10

33 5700002 1 BATT\12VDC

34 5700028 1 SWITCH\MAINT\PB\RED\MUSH

35 5700230 1 BOX\CNTRL\SAFETY SHUTDOWN
36 5700321 1 SWITCH\RCKR\DPST\20A

37 5700322 1 SWITCH\RCKR\DPDT\20A

38 5700323 2 SWITCH\RCKR\DPDT\20A\MOMENTARY

HD-9 PARTS REFERENCE 33



CONTROL PANEL ASSEMBLY

\

U \
O

NS NOTE B

\
I

I
= U -
= %%/

HD-9 PARTS REFERENCE



CONTROL PANEL ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

39 5700324 2 SWITCH\RCKR\ACTR\BLK

40 5700325 1 SWITCH\RCKR\VACTR\BLK\RED\LIGHT
41 5700326 1 SWITCH\RCKR\VACTR\BLK\2RED\LIGHTS
42 5700328 7 SWITCH\RCKR\MNT\PNL\SNGL

43 5700329 3 SWITCH\RCKR\PLUG

44 7500124 2 GRMT\RBBR\1X9/32IDX3/16T

45 7500664 4 BALL STUD\SHOCK\FITTING\M6

46 7500665 4 END FITTING\GAS SPRING \m6

47 7500666 4 SAFETY CLIP

48 7500667 1 LATCH\COMP\DOOR\ACCESS\W/KEYS
49 7500668 1 GAUGE\FUEL\ELEC

50 7500756 2 BMPR\RBBR\1-1/32X5/8

51 7500663CYL 2 SPRNG\GAS\250LB\9416K224

52 CNTRLPANEL 1

53 JD-ECU 1 JD-ECU

54 JD_PANELA1

Note “A” Applies to Remote Radio Option
Plug 43, 5700329 replaced with 37 and 41,

43 5700322 1 SWITCH\RCKR\DPDT\20A\12VDC\TWO;LIGHT\MAINTND

5700326 1 SWITCH\RCKR\VACTR\BLK\2RED\LIGHTS

Note “B” Applies to Tub Cover Option
Plug 43, 5700329 replaced with 38 and 39,

43 5700323 2 SWITCH\RCKR\DPDT\20A\AMOMENTARY
5700324 2 SWITCH\RCKR\ACTR\BLK
Not Shown
7500883 1 GAUGE\TACH\UD\RE162419
5700425 SWITCH\ELEC\MAGNT\TAT\12V
or
5700403 SWITCH\BUTTON\PUSH
5700510 BOOT\DUST\PUSHBUTTON

HD-9 PARTS REFERENCE

35



JD PANEL

WATER

TEMP PRESS

3700454

DIGITAL

TACH THROTTLE

T500883

FUSE HOLDER

FUSE
AGCS

+/-

. R KEY SWITCH

WASHER

LOCK HIGH/ OVERRIDE

SWITCH LOW  SHUTDOWN
SWITCH

5700566

36 HD-9 PARTS REFERENCE



JD PANEL

PART QTY. PART DESCRIPTION
5700434 GAUGE\PRESS\OIL\100PSI
5700566 SWITCH\THRTTL\HILO\JD
7500883 GAUGE\TACH\JD

HD-9

PARTS REFERENCE

37



EEEEEEEEEEEEEEEEEE

EEEEEEEEEEEEEE



REAR PANEL ENCLOSURE

ITEM PART QTY. PART DESCRIPTION

1 4702798 1 FRM\PANEL\CNTRL\HD9

2 4800024 2 BOLT\HEX\1/4X3/4

3 4800220 6 SCR\RD\SLOT\#10-24X3/4\NC

4 4800587 2 SCR\RD\SLOT\#10-24X1

5 4800594 4 SCR\PAN\SLOT#12X3/4\NC

6 4900009 2 NUT\HEX\1/4\NC

7 4900072 16 NUT\HEX\#10\NC

8 4900159 4 NUT\HEX\#12\NC

9 5000024 2 WASH\LOCK\1/4

10 5000035 2 WASH\FLAT\1/4

11 5000071 15 WASH\LOCK;EXT\STARW10

12 5000127 4 WASH\LOCK\EXTSTARW#12

13 5700289 1 ENCL\BRKR\CRCT\7-POLE

14 5700290 1 TERM\BAR\BUS\8-POLE

15 5700365 1 RELAY\CONT:DUTY\12\\ST-85
HD-9 PARTS REFERENCE 39



40

REAR PANEL

6

CONEYOR FOLD

(ONVETOR UNFOLD

0P LEH

JOMN LEFT

P RIGHT

DONN RIGHT

O)

HD-9

PARTS REFERENCE



REAR PANEL

ITEM PART QTY. PART DESCRIPTION
1 4702813 1 COVER\LV\HYD\REAR
2 4703372 1 SHEET\PANEL\CONTROL\HDQ\AUX\RE
3 4800497 4 SCR\PAN\PHL\#10X3/4\NC
4 5700323 1 SWITCH\RCKR\DPDT\20A\MOMENTARY
5 5700324 1 SWITCH\RCKR\VACTRW\BLK
6 5700328 3 SWITCH\RCKR\MNT\PNL\SNGL
7 5700329 2 SWITCH\RCKR\PLUG
8 7500360 1 GRMT\RBBR\2X1.75IDX1/4T
HD-9 PARTS REFERENCE a1



GOVERNOR ASSEMBLY

|

GS000CY ’

-

0£008y

AT

’Ic
/= 000067 . _
& XY 1010087, Vs
11/ ™
300000
21100 G g1
5000067 —= a.

CGLL0Ly

[G0006Y
o0000Ey

PARTS REFERENCE

HD-9

42



GOVERNOR ASSEMBLY

PART QTY. PART DESCRIPTION
4300009 1 SENSOR\MAG\W/HARDWARE
4300018 1 WIRING HARNESS
4300034 1 NEW STYLE CONTROL BOX RCB93
4300065 1 VALVE\SERVO\15GPM\12VDC
4700118 1 BRKT\SNSR
4701753 1 BRKT\WIRE\SNSR
4800114 2 BOLT\HEX\1/2X2
4800154 1 SCR\RD\SLOT\1/4X1/2\NC
4800301 2 SCR\FLG\SERR\1/4X3/4\NC
4900001 2 NUT\HEX\1/2\NC
4900009 1 NUT\HEX\1/4\NC
4900057 1 NUT\JAM\3/4\NF
5000004 4 WASH\FLAT\1/2
5000006 2 WASH\LOCK\1/2
7500124 2 GROMMET\RUBBER\2757
7500219 1 1/4” WIRE CLAMP
HD-9 PARTS REFERENCE 43



TUB DRIVE VALVE WITH HYDRAULIC HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

7 3800328 3 FTG\7/8MORX3/4MJIC\ADPT

15 3800484 1 FTG\3/4FJICSX3/4MJICX3/4MJIC\RUN;TEE

22 3800535 1 FTG\7/8MORX1-1/16MJIC\90

26 3800543 1 FTG\3/4FJICX7/16MJIC\ADPT

27 3800549 1 FTG\3/4NUTFJIC

57 HOSE_11 1 OUT TUB VALVE TO TOP PORT CTRL VALVE

58 HOSE_13 1 SIDE PORT CTRL VALVE TO IN TUB VALVE

78 HOSE_33 1 TUB VALVE TO TUB ORBITAL(PRESS)

79 HOSE_34 1 TUB VALVE TO TUB ORBITAL(RETURN)

84 HOSE_39 1 TUB VALVE TO TUB PRESS GAUGE

108 4000174 0 VALVE\HYD\SOL\12V

111 4000191 1 VALVE\HYD\1SPL\12V\HD

REPLACEMENT PARTS FOR 4000191
4000174 VALVE\HYD\SOL\12V\630\W;DIODE
4000179 VALVE\HYD\CART\UNLOADER
4000176 VALVE\HYD\CART\WORK
44 HD-9 PARTS REFERENCE



TUB ORBIT MOTOR WITH HYDRAULIC HOSES AND FITTINGS

107

IR

19

ITEM PART QTY. PART DESCRIPTION

39 3800675 2 FTG\7/8MORX3/4MJIC\45

78 HOSE_33 1 TUB VALVE TO TUB ORBITAL(PRESS)
79 HOSE_34 1 TUB VALVE TO TUB ORBITAL(RETURN)
102 3900010 1 MTR\HYD\24\2000\SAE;A;

HD-9 PARTS REFERENCE



HYDRAULIC COOLER WITH HYDRAULIC HOSES AND FITTINGS

2| 10 il

.
]
?
109

ITEM PART QTY. PART DESCRIPTION
21 3800534 2 FTG\1-5/16MORX1-1/16MJIC\90
70 HOSE_25 1 COOLER TO CHECK VALVE
71 HOSE_26 1 COOLER TO CHECK VALVE
109 4000188 1 RAD\HYD\17X14\1-1/16"-12

HD-9 PARTS REFERENCE



g

HYDRAULIC TANK WITH HYDRAULIC HOSES AND FITTINGS

1€

ITEM PART QTY. PART DESCRIPTION
1 3800021 2 FTG\1MPX1FP\90\ST;EL used on SN JJ0101-JJ0112 only
2 3800022 1 FTG\1-1/4AMPX1FP\BUSH\LW
4 3800215 1 FTG\1MPX7\NPL
17 3800487 1 FTG\1-5/8FJICX1-1/16MJIC\ADPT
18 3800488 1 FTGNUTFJICS
25 3800540 2 FTG\1-1/4AMPX1-5/8MJIC/45
40 3800676 1 FTG\FPXMJICXMJIC
44 4400007 2 FLTR\SCRN\2MPX1-1/4FP\25GPM
60 HOSE_15 1 OIL TANK TO TUB DRIVE PUMP
61 HOSE_16 1 OIL TANK TO CONV DRIVE PUMP
80 HOSE_35 1 OUT REAR FILTER TO OIL TANK
81 HOSE_36 1 TUBE 3 TO OIL TANK
116 4702814 1 TANK\OIL\HD9
Not Shown
3800137 1 FTG\3/4AMP\SIGHT GLASS
3800253 1 FTG\3/4AMP\VENT\>ABS-40
3800441 FTG\3/4MP\PLUG\HEX
3800445 FTG\1-1/4AMP\PLUG
HD-9 PARTS REFERENCE 47



48

HYDRAULIC PUMP WITH HYDRAULIC HOSES AND FITTINGS

13A

ITEM PART QTY. PART DESCRIPTION

9 3800462 1 FTG\1-1/16NUTFJICS

12 3800470 1 FTG\1-5/8MORX1-5/8MJIC\ST

12A 3800470 1 FTG\1-5/8MORX1-5/8MJIC\ST SN 0101-0142

12A 3800710 1 FTG\1-5/16MORX1-5/8MJIC\ST SN 0143 and up

21 3800534 1 FTG\1-5/16MORX1-1/16MJIC\90

21A 3800534 1 FTG\1-5/16MORX1-1/16MJIC\90 SN 0101-0142

21A 3800279 1 FTG\1-1/16MORX1-1/16MJIC\90 SN 0143 and up

30 3800553 1 FTG\1-1/16FJICX3/4MJIC\ADPT

55 HOSE_9 1 CONV PUMP PRESS TO PRESS RELIEF

59 HOSE_14 1 TUB DRIVE PUMP PRESS TO TUB VALVE

60 HOSE_15 1 OIL TANK TO TUB DRIVE PUMP

61 HOSE_16 1 OIL TANK TO CONV DRIVE PUMP

113 4200030 1 PUMP\HYD\20/15\RH\DBL SN 0101-0142

113A 4200079 1 PUMP\HYD\2.35X2.09\RH SN 0143 and up
HD-9 PARTS REFERENCE



CONTROL PANEL HYDRAULICS

[T
10¢

ITEM PART QTY. PART DESCRIPTION

31 3800583 2 FTG\7/16MJICX1/4FP\90\SW

84 HOSE_39 1 TUB VALVE TO TUB PRESS GAUGE

85 HOSE_40 1 TUBE 4 TO CONV PRESS GAUGE

100 3800381 2 GAUGE\3000PSI\REAR STEM

117 7500668 1 GAUGE\FUEL\ELEC\HD10-HD12

HD-9 PARTS REFERENCE 49



50

FLOW CONTROL AND PRESSURE RELIEF VALVE

HD-9 PARTS REFERENCE



FLOW CONTROL AND PRESSURE RELIEF VALVE

83 HOSE_38
107 4000123
114 4300010
115 4300065

RELIEF TO TUBE 5
VALVE\HYD\RELIEF\2500PSI
VALVE\SOLENOID\12WJEMM
VALVE\SERVO\15GPM\12VDC

ITEM PART QTY. PART DESCRIPTION
5 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90
14 3800481 2 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE
23 3800536 1 FTG\1-1/16MORX3/4MJIC\90
55 HOSE_9 1 CONV PUMP PRESS TO PRESS RELIEF
57 HOSE_11 1 OUT TUB VALVE TO TOP PORT CTRL VALVE
58 HOSE_13 1 SIDE PORT CTRL VALVE TO IN TUB VALVE
59 HOSE_14 1 TUB DRIVE PUMP PRESS TO TUB VALVE
72 HOSE_27 1 FLOW CTRL VALVE TO CHECK VALVE
73 HOSE_28 1 PRESS RELIEF TO TUBE 4
1
1
0
1

To TANK

T

Solenoid

O O é

E OUTPUT
PORT

| s R N

M

From PUMP

-Starting Point/Manual Override Adjustment

The starting point is preset to O GPM. If any further adjustment is required;

1- Loosen jam nut. 2- Turn the adjusting screw clockwise to increase the flow or
counter clockwise to decrease flow. 3- Gently tighten the jam nut.

WARNING- If the adjusting screw is turned to far counter clockwise, the valve will
behave erratically or stop working all together. Turn the adjusting screw no more than
1/16 to 1/8 of a turn counter clockwise after flow has stopped.

For manual operation when electrical control fails, turn the adjusting screw clockwise
until the desired constant flow is obtain.

HD-9 PARTS REFERENCE



52

HYDRAULIC FILTERS WITH HYDRAULIC HOSES AND
FITTINGS

o
—
<
o
[
F—

E

e
(e

HD-9 PARTS REFERENCE



HYDRAULIC FILTERS WITH HYDRAULIC HOSES AND

FITTINGS
ITEM PART QTY. PART DESCRIPTION
3 3800155 3 FTG\1-1/4AMPX3/4FP\BUSH
11 3800468 1 FTG\1-5/8MJICX1-1/4MP\90\
16 3800486 1 FTG\1-5/8FJICX1-5/8MJICX1-5/8MJIC\RUN; TEE
17 3800487 1 FTG\1-5/8FJICX1-1/16MJIC\ADPT
18 3800488 1 FTGNUTFJICS
24 3800539 2 FTG\1-1/16MJICX3/4MP\ST\SOLID
35 3800671 1 FTG\1-1/16FJICX3/4MP\SW
36 3800672 2 FTG\1-1/16MJICX1-1/16MJICX3/4MP\BR; TEE
43 4000189 1 VALVE\CHECK\65PSI\3/4FP
56 HOSE_10 1 OUT OF FRONT FILTER TO OUT OF REAR FILTER
70 HOSE_25 1 COOLER TO CHECK VALVE
71 HOSE_26 1 COOLER TO CHECK VALVE
72 HOSE_27 1 FLOW CTRL VALVE TO CHECK VALVE
80 HOSE_35 1 OUT REAR FILTER TO OIL TANK
82 HOSE_37 1 TUBE 5 TO INLET REAR FILTER
118 4400016 0 FLTR\ELMT\1OMICRON\5.1D\
119 4400017 2 FLTR\COMP\10MICRON\5.1D\

HD-9

PARTS REFERENCE

53



FRONT 3 HYDRAULIC TUBES AND FITTINGS

)

PARTS REFERENCE

HD

54



FRONT 3 HYDRAULIC TUBES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION
6 3800280 1 FTG\1-1/16MJICX1-1/16FJIC\90\SW
9 3800462 2 FTG\1-1/16NUTFJICS
10 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT
28 3800551 2 CLAMP\HOSE\1-1/44HOLES
30 3800553 1 FTG\1-1/16FJICX3/4MJIC\ADPT
37 3800673 1 FTG\3/4MJICX3/4MJIC\90
38 3800674 2 FTG\1-1/16MJIC1-1/16MJIC1-1/16FJICS\BR; TEE
41 3800677 2 FTG\1-1/16MJICX1-1/16MJIC\90
73 HOSE_28 1 PRESS RELIEF TO TUBE 4
81 HOSE_36 1 TUBE 3 TO OIL TANK
82 HOSE_37 1 TUBE 5 TO INLET REAR FILTER
83 HOSE_38 1 RELIEF TO TUBE 5
85 HOSE_40 1 TUBE 4 TO CONV PRESS GAUGE
88 TUBE3 1 TOP TUBE ON MAINFRAME
89 TUBE4 1 MIDDLE TUBE ON MAINFRAME
90 TUBES 1 BOTTOM TUBE ON MAINFRAME
HD-9 PARTS REFERENCE 55



56

VALVE BANK TO TUBES WITH HOSES AND FITTINGS

9
32

<>

[ 1)

08

HD-9 PARTS REFERENCE



VALVE BANK TO TUBES WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION
9 3800462 1 FTG\1-1/16NUTFJICS
10 3800465 1 FTG\1-1/16FJICX7/16MJIC\ADPT
19 3800527 2 FTG\7/8MORX1-1/16MJIC\ST
28 3800551 2 CLAMP\HOSE\1-1/4\4HOLES
32 3800584 1 FTG\7/16MJICX1/4MP\90
34 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE
52 HOSE_6 1 TUBE 4 TO PRESS PORT ON VALVE BANK
53 HOSE_7 1 TUBE 5 TO RETURN PORT ON VALVE BANK
68 HOSE_23 1 CASE DRAIN CONV ORBITAL TO VALVE BANK
69 HOSE_24 1 CASE DRAIN OF VALVE BANK TO TUBE 3
88 TUBE3 1 TOP TUBE ON MAINFRAME
89 TUBE4 1 MIDDLE TUBE ON MAINFRAME
90 TUBES 1 BOTTOM TUBE ON MAINFRAME
108 4000174 0 VALVE\HYD\SOL\12V
110 4000190 1 VALVE\HYD\3SPL\12V\HD9
REPLACEMENT PARTS FOR 4000190
4000174 VALVE\HYD\SOL\12V\630\W;DIODE
4000179 VALVE\HYD\CART\UNLOADER
4000176 VALVE\HYD\CART\WORK

HD-9

PARTS REFERENCE

57



58

VALVE BANK TO FUNCTIONS WITH HOSES AND FITTINGS

|10

HD-9 PARTS REFERENCE



VALVE BANK TO FUNCTIONS WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION
19 3800527 1 FTG\7/8MORX1-1/16MJIC\ST
20 3800530 4 FTG\3/4AMORX9/16MJIC\ST
33 3800669 3 FTG\1-1/16MJICX7/8MOR\45
50 HOSE_4 1 TUBE 2 TO CONV RETURN ON VALVE BANK
50A HOSE_71 1 TUBE2 TO CONV RETURN ON VALVE BANK (Fold Conv. Opt)
51 HOSE_5 1 CONV RUN ON VALVE BANK TO BELLY ORBITAL
54 HOSE_8 1 OUT RIGHT SIDE OF VALVE BANK TO IN LEFT SIDE
64 HOSE_19 1 TUB TILT VALVE TO LOCK VALVE(PRESS)
65 HOSE_20 1 TUB TILT VALVE TO LOCK VALVE(RETURN)
66 HOSE_21 1 CONV LIFT VALVE TO MANIFOLD(PRESS)
67 HOSE_22 1 CONV LIFT VALVE TO MANIFOLD(RETURN)
108 4000174 0 VALVE\HYD\SOL\12V
110 4000190 1 VALVE\HYD\3SPL\12V\HD9
REPLACEMENT PARTS FOR 4000190

4000174 VALVE\HYD\SOL\12V\630\W;DIODE

4000179 VALVE\HYD\CART\UNLOADER

4000176 VALVE\HYD\CART\WORK

HD-9 PARTS REFERENCE 59



BELLY CONVEYOR ORBIT MOTOR WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION
13 3800472 1 FTG\7/16MORX7/16MJIC\90
19 3800527 1 FTG\7/8MORX1-1/16MJIC\ST
22 3800535 1 FTG\7/8MORX1-1/16MJIC\90
29 3800552 2 CLAMP\HOSE\1-1/4\2HOLES
49 HOSE_3 1 TUBE 1 TO BELLY CONV ORBITAL
50 HOSE_4 1 TUBE 2 TO CONV RETURN ON VALVE BANK
51 HOSE_5 1 CONV RUN ON VALVE BANK TO BELLY ORBITAL
68 HOSE_23 1 CASE DRAIN CONV ORBITAL TO VALVE BANK
86 TUBEA1 1 TOP TUBE ON UPPER CONV
87 TUBE2 1 BOTTOM TUBE ON UPPER CONV
103 3900014 1 MTR\HYD\9.6\2000\1-1/4SH
60 HD-9 PARTS REFERENCE



DISCHARGE CONVEYOR ORBITAL WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION
29 3800552 2 CLAMP\HOSE\1-1/4\2HOLES
33 3800669 2 FTG\1-1/16JICX7/8 MOR\45
47 HOSE_1 1 TUBE 1 TO UPPER CONV ORBITAL
48 HOSE_2 1 TUBE 2 TO UPPER CONV ORBITAL
86 TUBEA1 1 TOP TUBE ON UPPER CONV
87 TUBE2 1 BOTTOM TUBE ON UPPER CONV
102 3900010 1 MTR\HYD\24\2000\SAE;A;
HD-9 PARTS REFERENCE 61



CONVEYOR LIFT CYLINDER WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION
8 3800453 4 FTG\3/4AMORX9/16MJIC\90
20 3800530 6 FTG\3/4AMORX9/16MJIC\ST
45 4700776 6 CLMP\HOSE\3/8
66 HOSE_21 1 CONV LIFT VALVE TO MANIFOLD(PRESS)
67 HOSE_22 1 CONV LIFT VALVE TO MANIFOLD(RETURN})
74 HOSE_29 1 CONV CYL TO MANIFOLD
75 HOSE_30 1 CONV CYL TO MANIFOLD
76 HOSE_31 1 CONV CYL TO MANIFOLD
77 HOSE_32 1 CONV CYL TO MANIFOLD
101 3800428 1 MNFLD\3/4FOR\DBL; TEE\BLK
112 4100203 2 CYL\HYD\3X24\1-1/2ROD\
62 HD-9 PARTS REFERENCE



TUB TILT CYLINDER WITH HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

8 3800453 1 FTG\3/4MORX9/16MJIC\90

20 3800530 5 FTG\3/4MORX9/16MJIC\ST

46 4100144 CYL\HYD\4X30\1-3/4 ROD

46A 4100215 CYL\HYD\4X20\1-3/4ROD, Tub Cover Option
62 HOSE_17 1 TUB TILT CYL TO LOCK VALVE(RETURN)

63 HOSE_18 1 TUB TILT CYL TO LOCK VALVE(PRESS)

64 HOSE_19 1 TUB TILT VALVE TO LOCK VALVE(PRESS)
65 HOSE_20 1 TUB TILT VALVE TO LOCK VALVE(RETURN)
106 4000084 1 VALVE\HYD\30GPM\HOLD\DBL

HD-9

PARTS REFERENCE

63



64

HYDRAULIC CYLINDER SEALS AND OTHER ITEMS

ITEM PART QTY. PART DESCRIPTION
4100144 CYL\HYD\4X30\1-3/4 ROD
1 4100180 1 CYL\HYD\SEAL;KIT\4X30\1-3/4 ROD
2 4100181 1 CYL\YOKE4X30\1-3/4\ROD
3 4100182 1 CYL\ROD\4X30\1-3/4\ROD
4 4100183 1 CYL\GLAND\4X30\1-3/4\ROD
5 4100184 1 CYL\PISTON\4X30\1-3/4\ROD
4100203 CYL\HYD\3X24\1-1/2ROD\3/4-O-RING
1 4100143 1 CYL\HYD\SEAL;KIT\3X24\1-1/2RD
2 4100128 1 YOKE ON 1.5" RAM 3" CYL
HD-9 PARTS REFERENCE



ORBIT MOTORS

ITEM PART # QTY DESCRIPTION

1 6200004 1 KEY\SQ\5/16X1-1/2

2 3900011 1 MTG FLG(2000 SER)

3 3900010 1 MTR\HYD\24\2000\SAE;A;\2-BOLT\7/8FOR\1-1/4SFT
4 3200005 1 SEAL KIT

ITEM PART # QTY DESCRIPTION

1 6200004 1 KEY\SQ\5/16X1-1/2

2 3900011 1 MTG FLG(2000 SER)

3 3900014 1 MTR\HYD\9.6\2000\1-1/4SFT

4 3200005 1 SEAL KIT

HD-9 PARTS REFERENCE 65



66

HYDRAULIC TUBE CLAMP ASSEMBLIES

HD-9 PARTS REFERENCE



HYDRAULIC TUBE CLAMP ASSEMBLIES

1-1/4 TUBE CLAMP

ITEM PART QTY. PART DESCRIPTION

1 3800551 2 CLAMP\HOSE\1-1/4\4HOLES

2 3800552 2 CLAMP\HOSE\1-1/4\2HOLES

3 4800013 4 BOLT\HEX\5/16X1

4 3800649 BUSH\RBBR\1TUBE\1-1/40DX1IDX1-1/4L
30mmODX25mmID

4 3800650 BUSH\RBBR\3/4TUBE\1-1/40DX3/41DX1-1/4L
30mmODX19mmID

4 3800651 BUSH\RBBR\5/8TUBE\1-1/40DX5/8IDX1-1/4L
30mmODX16mmID

4 3800652 BUSH\RBBR\1/2TUBE\1-1/40DX1/2IDX1-1/4L
30mmODX13mmID

6 4800603 3 NUT\STACK\5/16X1-3/4\NC

7 4800604 1 BOLT\STUD\5/16X1-3/8\NC

8 3800654 2 HLDR\5/16BOLT\WELDON

2-1/4 TUBE CLAMP

ITEM PART QTY. PART DESCRIPTION

2 3800646 2 CLAMP\TUBE\2-1/4\2;HOLES

3 4800003 4 BOLT\HEX\3/8X1

3 4800098 4 BOLT\HEX\3/8X1-1/4

4 3800647 BUSH\RBBR\1-3/4TUBE\2-1/40DX1-3/4I1D
57mmODX44mmID

4 3800648 BUSH\RBBR\1TUBE\2-1/40DX1ID
57mmODX25mmID

6 4900153 3 NUT\STACK\3/8X2-3/4\NC

7 4800614 1 BOLT\STUD\3/8X2\NC

8 3800653 2 HLDR\3/8BOLT\WELDON

HD-9 PARTS REFERENCE

67



68

TUB COVER HYDRAULIC HOSES AND FITTINGS

TORQU: T [ NGOG BOTS TG
KO MORE “HAN 85 IN- .38

LOWER-FRONT CYLINILR

0P RGN CYLIEDER TGP-REAR CYLINDER

HD-9 PARTS REFERENCE



TUB COVER HYDRAULIC HOSES AND FITTINGS

ITEM PART QTY. PART DESCRIPTION

1 3800453 4 FTG\3/4MORX9/16MJIC\90

2 3800483 2 FTG\3/4MORX3/4MJICX3/4AMJIC\RUN; TEE

3 3800530 4 FTG\3/4AMORX9/16MJIC\ST

4 3800588 2 FTG\3/4MJICX3/4MJICX3/4AMOR\TEE

5 4000174 12 SOL\HYD\12VDC\HYDRAFORCE

6 4000176 10 VALVE\HYD\CART\WORK

7 4000196 3 VALVE\HYD\TIERODKIT\5SE

8 4000197 2 VALVE\HYD\HIGHSEC\36SER

9 4100185 4 CYL\HYD\3-1/2X8\TIE

10 TC_HOSE_1 1 RETURN FRT-TOP CYL TO RETURN REAR-TOP CYL
11 TC_HOSE_2 1 PRESS FRT-TOP CYL TO PRESS REAR-ROP CYL

12 TC_HOSE_3 1 PRESS REAR-TOP CYL TO PRESS VALVE BANK

13 TC_HOSE_4 1 RETURN REAR-TOP CYL TO RETURN VALVE BANK
14 TC_HOSE_5 1 RETURN LOWER CYL TO RETURN LOWER CYL

15 TC_HOSE_6 1 PRESS LOWER CYL TO PRESS LOWER CYL

16 TC_HOSE_7 1 PRESS LOWER REAR CYL TO PRESS VALVE BANK
17 TC_HOSE_8 1 RETURN LOWER REAR CYL TO RETURN VALVE BANK

NOTE: HYDRAULIC PARTS LIST ON PAGES 72-73 DOES NOT APPLY TO THIS PAGE

HD-9

PARTS REFERENCE

69



70

REFERRAL PAGE FOR:

CONVEYOR HYDRAULIC CIRCUIT WITH OPTIONS
SEE PAGE 72 & 73 FOR HYDRAULIC PARTS LIST
SEE FOLDOUT 1 IN APPENDIX A

TUB DRIVE CIRCUIT
SEE PAGE 72 & 73 FOR HYDRAULIC PARTS LIST

SEE FOLDOUT 2 IN APPENDIX A

HD-9 PARTS REFERENCE



FOLDING CONVEYOR CYLINDERS (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 3800428 2 MNFLD\3/4FOR\DBL; TEE\BLK

2 3800453 4 FTG\3/4AMORX9/16MJIC\90

3 3800529 2 FTG\7/BMORX9/16MJIC\ST

4 3800530 8 FTG\3/4AMORX9/16MJIC\ST

5 3800538 6 FTG\7/8MORX9/16MJIC\90

6 4100175 4 CYL\HYD3X36\PARALLEL\\7/8FOR,Folding Conveyor
7 HOSE_21 1 CONV LIFT VALVE TO MANIFOLD(PRESS)

8 HOSE_22 1 CONV LIFT VALVE TO MANIFOLD(RETURNO
9 HOSE_73 1 CONV CYL TO MANIFOLD

10 HOSE_74 1 CONV CYL TO MANIFOLD

11 HOSE_75 1 CONV CYL TO MANIFOLD

12 HOSE_76 1 CONV CYL TO MANIFOLD

13 HOSE_77 1 CONV CYL TO MANIFOLD

14 HOSE_78 1 CONV CYL TO MANIFOLD

15 HOSE_79 1 CONV CYL TO MANIFOLD

16 HOSE_80 1 CONV CYL TO MANIFOLD

17 HOSE_81 1 CONV FOLD VALVE TO MANIFOLD(PRESS)
18 HOSE_82 1 CONV FOLD VALVE TO MANIFOLD(RETURN)

Not Shown
HOSE 4 REPLACED BY HOSE 71, See “Valve Bank To Functions”

HD-9 PARTS REFERENCE 71



HYDRAULIC PARTS LIST

ITEM PART QTy. PART DESCRIPTION

1 3800021 2 FTGVIMPX1FP\90\ST;EL USED ON S.N. JJ0101-JJ0112 ONLY

2 3800022 1 FTG\1-1/4AMPX1FP\BUSH\LW

3 3800155 3 FTG\1-1/4AMPX3/4FP\BUSH

4 3800215 1 FTG\IMPX7\NPL

5 3800279 2 FTG\1-1/16MORX1-1/16MJIC\90

6 3800280 1 FTG\1-1/16MJICX1-1/16FJIC\S0\SW

7 3800328 3 FTG\7/8MORX3/4MJIC\ADPT

8 3800453 5 FTG\3/4MORX9/16MJIC\90

9 3800462 4 FTG\1-1/16NUTFJICS

10 3800465 2 FTG\1-1/16FJICX7/16MJIC\ADPT

1 3800468 1 FTG\1-5/8MJICX1-1/4MP\90\

12 3800470 2 FTG\1-5/8MORX1-5/8MJIC\ST

13 3800472 1 FTG\7/16MORX7/16MJIC\90

14 3800481 2 FTG\1-1/16MJICX1-1/16MJICX1-1/16MOR\BR; TEE

15 3800484 1 FTG\3/4FJICSX3/4MJICX3/4MJIC\RUN; TEE

16 3800486 1 FTG\1-5/8FJICX1-5/8MJICX1-5/8MJIC\RUN; TEE

17 3800487 2 FTG\1-5/8FJICX1-1/16MJIC\ADPT

18 3800488 2 FTGNUTFJICS

19 3800527 4 FTG\7/8BMORX1-1/16MJIC\ST

20 3800530 15 FTG\3/4AMORX9/16MJIC\ST

21 3800534 4 FTG\1-5/16MORX1-1/16MJIC\90

22 3800535 2 FTG\7/8MORX1-1/16MJIC\90

23 3800536 1 FTG\1-1/16MORX3/4MJIC\90

24 3800539 2 FTG\1-1/16MJICX3/4AMP\ST\SOLID

25 3800540 2 FTG\1-1/4AMPX1-5/8MJIC/45

26 3800543 1 FTG\3/4FJICX7/16MJIC\ADPT

27 3800549 1 FTG\3/4NUTFJIC

28 3800551 6 CLAMP\HOSE\1-1/44HOLES

29 3800552 8 CLAMP\HOSE\1-1/4\2HOLES

30 3800553 2 FTG\1-1/16FJICX3/4AMJIC\ADPT

31 3800583 2 FTG\7/16MJICX1/4FP\Q0\SW

32 3800584 1 FTG\7/16MJICX1/4MP\90

33 3800669 5 FTG\1-1/16JICX7/8 MOR45

34 3800670 1 FTG\1-1/16FJICX1-1/16MJICX1-1/16MJIC\RUN; TEE

35 3800671 1 FTG\1-1/16FJICX3/4MP\SW

36 3800672 2 FTG\1-1/16MJICX1-1/16MJICX3/4AMP\BR; TEE

37 3800673 1 FTG\3/4AMJICX3/4MJIC\90

38 3800674 2 FTG\1-1/16MJIC1-1/16MJIC1-1/16FJICS\BR; TEE

39 3800675 2 FTG\7/8MORX3/4MJIC\45

40 3800676 1 FTG\FPXMJICXMJIC

Y| 3800677 2 FTG\1-1/16MJICX1-1/16MJIC\90

42 4000123 1 VALVE\HYD\RELIEF\2500PSI\1-1/16FOR

43 4000189 1 VALVE\CHECK\65PSI\3/4FP

44 4400007 2 FLTR\SCRN\2MPX1-1/4FP\25GPM

45 4700776 6 CLMP\HOSE\3/8

46 4100144 1 CYL\HYD\4X30\1-3/4 ROD

46A 4100215 CYL\HYD\4X20\1-3/4ROD, Tub Cover Option

47 HOSE1 1 TUBE 1 TO UPPER CONV ORBITAL

48 HOSE_2 1 TUBE 2 TO UPPER CONV ORBITAL

49 HOSE_3 1 TUBE 1 TO BELLY CONV ORBITAL

50 HOSE_4 1 TUBE 2 TO CONV RETURN ON VALVE BANK

51 HOSE_5 1 CONV RUN ON VALVE BANK TO BELLY ORBITAL

52 HOSE_6 1 TUBE 4 TO PRESS PORT ON VALVE BANK

53 HOSE_7 1 TUBE 5 TO RETURN PORT ON VALVE BANK

54 HOSE_8 1 OUT RIGHT SIDE OF VALVE BANK TO IN LEFT SIDE

55 HOSE_9 1 CONV PUMP PRESS TO PRESS RELIEF

56 HOSE_10 1 OUT OF FRONT FILTER TO OUT OF REAR FILTER
72 HD-9 PARTS REFERENCE



HYDRAULIC PARTS LIST

ITEM PART QTy. PART DESCRIPTION

57 HOSE_11 1 OUT TUB VALVE TO TOP PORT CTRL VALVE
58 HOSE_13 1 SIDE PORT CTRL VALVE TO IN TUB VALVE
59 HOSE_14 1 TUB DRIVE PUMP PRESS TO TUB VALVE

60 HOSE_15 1 OIL TANKTO TUB DRIVE PUMP

61 HOSE_16 1 OIL TANK TO CONV DRIVE PUMP

62 HOSE_17 1 TUB TILT CYL TO LOCK VALVE(RETURN)
63 HOSE_18 1 TUBTILT CYL TO LOCK VALVE(PRESS)

64 HOSE_19 1 TUB TILT VALVE TO LOCK VALVE(PRESS)
65 HOSE_20 1 TUB TILT VALVE TO LOCK VALVE(RETURN)
66 HOSE_21 1 CONV TILT VALVE TO MANIFOLD(PRESS)
67 HOSE_22 1 CONV TILT VALVE TO MANIFOLD(RETURN)
68 HOSE_23 1 CASE DRAIN CONV ORBITAL TO VALVE BANK
69 HOSE_24 1 CASE DRAIN OF VALVE BANK TO TUBE 3
70 HOSE_25 1 COOLER TO CHECK VALVE

71 HOSE_26 1 COOLER TO CHECK VALVE

72 HOSE_27 1 FLOW CTRL VALVE TO CHECK VALVE

73 HOSE_28 1 PRESS RELIEF TO TUBE 4

74 HOSE_29 1 CONV CYL TO MANIFOLD

75 HOSE_30 1 CONV CYL TO MANIFOLD

76 HOSE_31 1 CONV CYL TO MANIFOLD

77 HOSE_32 1 CONV CYL TO MANIFOLD

78 HOSE_33 1 TUB VALVE TO TUB ORBITAL(PRESS)

79 HOSE_34 1 TUB VALVE TO TUB ORBITAL(RETURN)

80 HOSE_35 1 OUT REAR FILTER TO OIL TANK

81 HOSE_36 1 TUBE 3 TO OIL TANK

82 HOSE_37 1 TUBE 5TO INLET REAR FILTER

83 HOSE_38 1 RELIEF TO TUBE 5

84 HOSE_39 1 TUB VALVE TO TUB PRESS GAUGE

85 HOSE_40 1 TUBE 4 TO CONV PRESS GAUGE

86 TUBE1 1 TOP TUBE ON UPPER CONV

87 TUBE2 1 BOTTOM TUBE ON UPPER CONV

88 TUBE3 1 TOP TUBE ON MAINFRAME

89 TUBE4 1 MIDDLE TUBE ON MAINFRAME

90 TUBES 1 BOTTOM TUBE ON MAINFRAME

100 3800381 GAUGE\3000PS\REAR STEM

101 3800428 MNFLD\3/4FOR\DBL; TEE\BLK

102 3900010 MTR\HYD\24\2000\SAE;A;

103 3900014 MTR\HYD\9.6\2000\1-1/4SH

104 4000016 VALVE\HYD\1-SPL\FLO;CNTRL

105 4000017 ADJUST RELIEF VALVE

106 4000084 VALVE\HYD\30GPM\HOLD\DBL

107 4000123 VALVE\HYD\RELIEF\2500PSI

108 4000174 VALVE\HYD\SOL\12V

109 4000188 RAD\HYD\17X14\1-1/16"-12

110 4000190 VALVE\HYD\3SPL\12VA\HD9

111 4000191 VALVE\HYD\1SPL\12V\HD

112 4100203 CYL\HYD\3X24\1-1/2ROD, Non-Folding Conveyor
112A 4100175 CYL\HYD\3X36\PARALLEL\7/8FOR, Folding Conveyor
112B 4100218 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PAR, Rolloff/Tub Cover Combination
113 4200030 PUMP\HYD\20/15\RH\DBL

114 4300010 VALVE\SOLENOID\12WJEMM

115 4300065 VALVE\SERVO\15GPM\12VDC

116 4702814 TANK\OIL\HD9

17 7500668 GAUGE\FUEL\ELEC\HD10-HD12

118 4400016 FLTR\IELMT\1OMICRON\5.1D\

119 4400017 FLTR\COMP\10MICRON\5.1D\

HD-9 PARTS REFERENCE 73



N ANOUHS I8 3104+ 03Y 590

65RED

- — e —r

HIMOLdM T

7
104 034 4 5%

W HIMOL I 31047 034 300

NOYHS d/M T10¢- O3H HEHD

BZ0004S
WLELTLE

AUHM L0

QO HHD

vasmmj

T E
5}
¥

JH0 §BzEl

4!
]

HECE R

[EREE

ZZE0028

LOWEE I0wY
LNNOD

NMOXE Y 6r)

T

QA y el
JHiA 4 00

YH SSNE QNNOHI QL LHM 2050

Nt 18 WO G

AYHD Y 201

[ERELET

£aP10L5

£8100L5

V.E [

Y8 SSMANNGHEI O LHW K 050

m N9 H s
(5 L JUTEE|

__/

JUTEREY

AN 8 2b0
L300 B ¥veD

A9 HEn

NHD L7880}

LiEEERREN
VY 8780

JEL

ESIEE L]

JHO B

il iy

PARTS REFERENCE

OMNEX RADIO WIRING HARNESS -WITH MURPHY SWITCH

0 Jva0

I_ Lo WOLTVROI N9 a0l
HHS L1H ¥0L ™y H N9 904
.|\|IL§ lh_mss 8 QT = 1304 0 034 25
U0 ¥50 13101 24 234 40t QWA ME0 i 1%
EL L] {118 L1¥501
SNOLLTINND 3 NOLLAO OICK Y3NN0
L200045 TN 10HLHD mzo_g_wn..o TZENLS £700045
LATH0ATN00 S0SEdLSONTEAIVIYD IO MIA0D AL NAROKEG M2A0% BT
£NNDD KNGO SANDD

310 S0
LTI HIRO

o (Gl
131014 080 (7] CTHe— Wil
—a] CER it R
L3100 3 E.M IR0
£ZE0045
ST
N2

HD-9

74



MICROTRONICS RADIO HARNESS WITH MURPHY SWITCH

PN# 5700426

SEE PAGE 81 FOR ELECTRICAL PARTS LIST

ALl SO
NHIAOL M T10d- ORI FELD 3NN T
A0S0 T \
/ : / T
ETE) UK & O
..... . nlkn
- . T
S AR0HHS I T10¢4 R4 £59D ﬁ KN U
| RN -
: 310034 DIVE
_ TV LHNOS
: 039959
| T VARG
: ST IHEITENE
_ YRR "
: R Ei ]
_ HOTEA 6 [ENETY
! [LHW 8050 N
_ LW 2050 ]
: _::m_o_;?a I
= = = 4
| / A\ / s 2 B5EZ a% 8
: D] 1] Z mﬁmmmu d 3
| YEE @ gg2= z3
. 15 (] (R SEh— ERIEE Sy
_ / [ ; FZZ0005 - HAATTH TOUINGD ORIV
a WNKd £¥) 1560048 :
. VTR -
& .
_ MOTZA G it ENED! K139 902 TG ONTOW0 O [P B0
: ! MO0 Y 118 LHan
_ L e Lotz TETIRCT A NSO 0L W 00
Lo - NOILdO OI0¥Y NI Q3QNTONI
& i \
L/
9Z¥00.S
—
NAONE 834 TI0h e TH0IA 4730
DR 5L 1 (7] :émWB [T 4 [
— o3 e 7] L1 T4 8e 3 G8 71 [T _u“os "l F0noMY 110 ave P [The— HvLse
MOTI3A ] 13101A 258 AR —=i{ 1] 7K A Wpgd JI0U HeR) —& [k 034 84
| moTaner ] M [ LTI %8 { 9] EM N3349 88
SNOILIZNNOD T8 NOKA0 R0y T10HEY
P~y £760045 T3V OUNCI SHOL 340 TENLS £260015 EZE0/S
L LINWAEM0T MO ¥3A00 8L HMODIN 42400 BNL OV 0L
NN EHNOD INNOD SN0 FHNOD

75

PARTS REFERENCE

HD-9



OUTRIGGER LIMIT SWITCH WIRING HARNESS

SEE PAGE 81 FOR ELECTRICAL PARTS LIST

o¥a INOHHS oM 37042 NHO £57880 —
o8, ONCHHS dith 3102 1571890 -

NMOQ £4314399%1N0

SSANYVH HOLIMS LINIT ¥39914.LN0 100¢ 6-0H

¢ov00.5

| ¥ HMAOL M 37047 NHD 151880

o HIMOL 4 T104-2 NeD 87060

t—
n

w9 ANOHHS diM 3102 NHD 257880

8. ANOUHS dit T10d-T NHO 57060

PARTS REFERENCE

HD-9

76



ROLLOFF WIRING HARNESS

SEE PAGE 81 FOR ELECTRICAL PARTS LIST

X UAMOL I TH04E LHWN 18 621

X HINOL di TT0dT FWIHM §21
8. HI0L A 04T LHA N 080
N0 LHOM H3D0MLG

Y. HIMOL AW T10d T 3NIRILEM #21
(B HIMDL diM 3102 EHM T 090

N LHOY Y290iLN0

8, HEMOL I T10d-E LHM 9 060
MO LI HI99MLNG

Mo HINOL diM TT04T NEDILH 20
»3, H3MOL A T T LHM 4080

AN L1 ¥30ALN0

QNOXHS dM 1041 ALHW HIEL

FAVA QY3

L/¥00.G
4301104 100¢ 6-QH

(34 402

-— (3W/IHM 21 H] m_\ T700N 2580
— 3302 7] 3
FINTELHMEEL —-- e 1] {7 ey
(AR
2260045
NIOQIN Y3300 LHOIY
0L ANOS

a3 00z M. ONOYUHS M 31047 LTIOIAA b
P 1HWH £Z1 § L 8, OOYHS M 31042 034 302

NYLHM £2) e

TIORTRY

=
=l

£0800.5
KAMOGHN H3OAMING 1431

§HNOD

77

PARTS REFERENCE

HD-9



78

REFERRAL PAGE FOR:

MAIN WIRING HARNESS - MACHINE
-~-WITHOUT MURPHY SWITCH - PN# 5700538
SEE PAGE 81 FOR ELECTRICAL PARTS LIST

SEE FOLDOUT 3 IN APPENDIX A

MAIN WIRING HARNESS - CONTROL PANEL
-WITHOUT MURPHY SWITCH - PN# 5700538
SEE PAGE 81 FOR ELECTRICAL PARTS LIST

SEE FOLDOUT 4 IN APPENDIX A

OMNEX RADIO WIRING HARNESS WITHOUT MURPHY SWITCH
SEE PAGE 81 FOR ELECTRICAL PARTS LIST
SEE FOLDOUT 5 IN APPENDIX A

STANDARD WIRING SCHEMATIC WITHOUT MURPHY SWITCH
SEE PAGE 81 FOR ELECTRICAL PARTS LIST
SEE FOLDOUT 6 IN APPENDIX A

WIRING SCHEMATIC OMNEX RADIO WITHOUT MURPHY SWITCH
SEE PAGE 81 FOR ELECTRICAL PARTS LIST
SEE FOLDOUT 7 IN APPENDIX A

MAIN WIRING HARNESS - CONTROL PANEL -
WITH MURPHY SWITCH - PN# 5700421

SEE PAGE 81 FOR ELECTRICAL PARTS LIST

SEE FOLDOUT 8 IN APPENDIX A

MAIN WIRING HARNESS MACHINE - MACHINE -
WITH MURPHY SWITCH PN# 5700421

SEE PAGE 81 FOR ELECTRICAL PARTS LIST

SEE FOLDOUT 9 IN APPENDIX A

STANDARD WIRING SCHEMATIC WITH MURPHY SWITCH
SEE PAGE 81 FOR ELECTRICAL PARTS LIST
SEE FOLDOUT 10 IN APPENDIX A

WIRING SCHEMATIC WITH MICROTRONICS RADIO REMOTE
OPTION AND MURPHY SWITCH

SEE PAGE 81 FOR ELECTRICAL PARTS LIST

SEE FOLDOUT 11 IN APPENDIX A

WIRING SCHEMATIC WITH OMNEX RADIO REMOTE OPTION
AND MURPHY SWITCH

SEE PAGE 81 FOR ELECTRICAL PARTS LIST
SEE FOLDOUT 12 IN APPENDIX A

HD-9 PARTS REFERENCE



ROLLOFF OPTION WIRING SCHEMATIC

SEE PAGE 81 FOR ELECTRICAL PARTS LIST

ot 12V
I ______________ -
R OUEL qpic 10 084 VOLET AT UNLOADER SOLENOID e
/ CONNS TTee
. ~eo. OWHTE
/ CONVEYOR FOLD INCLUDED IN 5700421 Theell 5
W 5700323 11BSROWN 00C WHITE s
i S+, + +y WEATHER PACK CONNECTORS T
t S
5700291 CONVEYOR FO CONVEYOR UNFCLD A
10AMP ! - 4000174 1 R
i, 10RED +okl H13EROWNMHITE 080 C WHITE Y
AN o \
BUSS : DMUVIOLET |120BRED - '
BAR \ '\\ ‘\\
: . WP 2-POLE TOWER-SHROUD — 5700471 . 5
7 COMND 2ARHTE .. ¥ \
5700323 122WHT/GRN  G80F WHITE o BOWHTE
084V VIOLET ¥ ¥im — WEATHER PACK CONNECTORS / \
OUTRIGGERA U OUTRIGOER A OMN — E
4000174 ' '
123 BLKGWHT 121 WHITE \
prpe | Y- WPLPOLE SHROUDA TOWER °,
120F RED s
084X VIOLET CONN 13
CUTRIGGER RIGHT UPIDOVN
5700323 124 WHT/BLUE 080 WHITE
i L b WEATHER PACK CONNECTORS i
! DUTRIGSERBUP QUTRISGER 3 D0
| | 4000174 XL
{ - 125 WHT/RED (¥ 080K WHITE
i (MG VIOLET e
PLATFORM RASE q INCLUDED IN 5700421
—oeRe /
————————————————————————————————— 038 LS2 GREEN | | |
| o B Tir ]
! = e ! -
i 5700323 B (GEED sy mwmmey  INTERLOCK i
! OBOTAN "= —eoee ] : 4 5700230 i
i 1L wrwEe ¢ WFLS GREEN,. [ EARED g A
i ' \ oo 027 ORANG ; |
! PLATFORMIOMN 6 wLSIGREEN | | ROTORSENSCR : |
! ; 4000174 reNrd 4300009 _ i
| BOTOET 088 GREEN T 090 GREEN 026 BLU : i
i WERTER A CINECTOG :

HD-9 PARTS REFERENCE

79



PN# 5700339

POWER SUPPLY HARNESS 12V - 24V

SEE PAGE 81 FOR ELECTRICAL PARTS LIST

1l

r

v

¥4 55018 CHNE

47

fu__

0L

OhT 4 DAY 117

AN

(9 0

oS

nopn
C ! C

Gela 02

W

43L8%_S dvIN THIVD CNNOdD gLy
114 620

.r\,u/
IS 10410

(ElRAvA
YLV S NO T8 JALISOd Ad3-1¥d 0.

| \
;wm W_m_\,,_ _3

- PARTS REFERENCE

80



ELECTRICAL PARTS LIST

_PART #

DESCRIPTION

4000174
4000190
4000191
4300009
4300034
4300065
5700028
5700224
5700230
5700233
5700256
5700289
5700290
5700291
5700292
5700321
5700322
5700323
5700339
5700343
5700351
5700365
5700395
5700403
5700421
5700425
5700426
5700441
5700444
5700445
5700446
5700447
5700483
5700492
5700493
5700508
5700510
5700528
5700529

7500668
7500669

4000197
4000196

HD-9

VALVE\HYD\SOL\12V\4000190&4000191
VALVE\HYD\3SPL\12V\HD9
VALVE\HYD\1SPL\12V\HD9
SENSOR\MAG\W/HARDWARE

NEW STYLE CNTRL BOX RCB93
VALVE\SERVO\15GPM\12VDC
RELAY\SPDT\12VDC\40AMP
RADIO\REMOTE\CONTROL\7B
BOX\CNTRL\SAFETY SHUTDOWN
SWITCH\LIMIT

ALARM\ELEC\BACK-UP\
ENCL\BRKR\CRCT\7-POLE
TERM\BAR\BUS\8-POLE
BRKR\CRCT\10A\AUTO\TYPE1
BRKR\CRCT\30A\AUTO\TYPE1
SWITCH\RCKR\DPST\1LT\12VDC\20A\MAINTND
SWITCH\RCKR\DPDT\2LIGHT\12VDC\20A\MAINTND
SWITCH\RCKR\DPDT\12VUNLIT\DC\20A\UNLIT"MOMNTRY
HARN\SUPPLY\POWER\12-24V
ENCL\BOOT\BRKR\CRCT\RED
RELAY\SPDT\12VDC\40AMP
RELAY\CONT:DUTY\12V
CONN\RELAY\5PIN\BOSCH
SWITCH\BUTTON\PUSH

HARN\MAIN\HD9
SWITCH\ELEC\MAGNT\TAT\12V
HARN\RADIO\HD9
CONN\TERM\14-18GA\PUSH-ON, for 5700395, 5700445
RADIO\REMOTE\OMNEX
RELAY\SPST\12VDC\50AMTER
CONN\RELAY\4PIN\BOSCH
CONN\TERM\10-12GA\PUSH-ON, for 5700445
RELAY\SPDT\12V\40A\5T\DIO
HARN\OUTRIGGER\HDO\LMT;SW
SWITCH\LIMIT\N.O.

HARN\RADIO\HDO\OMNX
BOOT\DUST\PUSHBUTTON for 5700403
FUSE\BLADE\5AMP

FUSE\BLADE\HOLDER

GAUGE\FUEL\ELEC
GAUGE\SENDING\UNIT

VALVE\HYD\HIGHSEC\36SER
VALVE\HYD\TIERODKIT\SSEC

PARTS REFERENCE 81



ROAD LIGHTS

(2020025 S| LIWNY)00200£S

1020045

kil

1iH

ESOE/

(2070045 SI LINNOUDN00Z00/S

YEOO0LS

/

A1

BORG

N
=y

KOTTIA

EL

N334D

NMOHE

ORUROROR

i

£600048

PARTS REFERENCE

HD-9

82



ROAD LIGHTS

PART QTY. PART DESCRIPTION
5700033 1 TERM\6POLE\TRLR\CONN
5700034 1 ENCL\JCT\7POLE\TRLR\HARN
5700200 2 LAMP\CL\12VDC\2-1/2RD
5700201 2 LAMP\TAIL\4-1/2\COMP\RED
5700202 2 LAMP\GRMMT\2-1/2\KIT
7500276 1 WIRE ANCHOR (ROMEX) 3/4"
HD-9 PARTS REFERENCE

83



MICROTRONICS RADIO REMOTE CONTROL (OPTION)

08

O O
ENG
W 18
o O LEC I S
OF] Cé{:";\‘ 0%
Q0O
Y DM 7
° : 2
9100257
\ 5700508
' 5700724

MICROTROKIC'S RNE.
ADDRCSS CODC
T2345678910

121314101817 181820
ABCDEF

SN

BE SURE 70 SPECIFY TRANSMII[ER CODE LETTER WHEN ORDERING TRANSHITTER

HD-9 PARTS REFERENCE



MICROTRONICS RADIO REMOTE CONTROL (OPTION)

PART # DESCRIPTION

5700224 RADIO\REMOTE\CONTROL\7B
5700257 RADIO\REMOTE\SENDER\7B\D BAND
5700308 RADIO\REMOTE\SENDER\7B\C BAND
5700344 RADIO\REMOTE\24V\7F\RBLT
5700387 RADIO\REMOTE\ANTENNA&CABL

HD-9 PARTS REFERENCE



86

CLUTCH LINKAGE ASSEMBLY

HD-9 PARTS REFERENCE



CLUTCH LINKAGE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION
1 2000301 2 BRG\FLG\CAST\1-1/4\2BOLT
2 4702501 1 LEVER\CLUTCH\23-1/2\HD-8
3 4702638 1 ROD\ADJ\PUSH\CLUTCH\3/4X64
4 4702828 1 SHFT\CLUTCH\1-1/4X25
5 4702829 1 BRKT\SHFT\CLUTCH\REAR\HD9
5A 3600308 HUB\CLUTCH\LVR\SPLINE
6 4800098 1 BOLTMHEX\3/8X1-1/4\NC
7 4800115 2 BOLT\HEX\3/4X2-1/2
8 4800178 4 BOLT\HEX\1/2X1-3/4
9 4900001 4 NUT\HEX\1/2\NC
10 4900139 2 NUT\TPLCK\3/4\GR8\NC
11 5000006 4 WASH\LOCK\1/2
12 5000017 1 WASH\FLAT\FNDR\.395X1-5/8X.090
13 5000026 2 WASH\13/161DX1-1/40DX.138
14 7500710 2 ROD\END
HD-9 PARTS REFERENCE 87



CLUTCH SUPPORT

HD-

PARTS REFERENCE



CLUTCH SUPPORT

ITEM PART QTY. PART DESCRIPTION
1 4501292 1 PLASPPRT\CLUTCH\HD9
2 4800079 4 BOLT\HEX\5/8X2-1/2
3 4900005 4 NUT\HEX\5/8\NC
4 5000003 4 WASH\LOCK\5/8
HD-9 PARTS REFERENCE 89



AIR BRAKE ASSEMBLY

£9¥005,

P
6160067 7610088 N\ o
C70006 S
m%%mm@ / 797006/
1000005 N 0250086 6 o0
860008 Az
¢/1008¢ o &N
%m-s‘n @w/ 011008
S N / 0740088
N " ®.
o / | 16,00 -
n % ‘& C9r00GL
5% _ 145006/
3.
e X /zmgmm
o LN £op0088
A
66,0000 SN r B8

09¥006/

(£9009¢
7610088

PARTS REFERENCE

HD-9

90



AIR BRAKE ASSEMBLY

PART QTY. PART DESCRIPTION
2500632 2 30\30 AIR CHAMBER W/HARD
2500919 1 AIR TANK HD10 2880
2500944 1 KITMAIR\SNGL\NON-ABS\22.5
3800173 2 FTG\3/8MP\PLUG\HEX
3800192 1 FTG\TANK;DRAIN\6204-4
3800193 1 FTG\3/4MPX1/2MP\NPL
3800194 8 FTG\AIR\3/8COMPX3/8MP\90D
3800195 2 FTG\AIR\3/8COMPX3/8MP\
3800251 1 FTG\3/4MPX2\NPL
3800420 2 FTG\AIR\3/8COMPX1/4MP\90D
3800433 1 FTG\AIR\3/8COMPX3/8COMPX
4800098 4 BOLT\HEX\3/8X1-1/4\NC
4900023 4 NUT\TPLCK\3/8\NC
5000001 8 WASH\FLAT\3/8
7500459 1 SPRING BRAKE VALVE (6100)
7500460 1 VALVE\CNTRL\BK\SPG
7500461 1 GLAD HAND SERVICE
7500462 1 GLAD HAND EMERGENCY
7500463 2 TERMINAL BOLT GLAD HAND
7500465 2 TANK CUSHION

HD-9 PARTS REFERENCE 91



AXLE AND WHEEL ASSEMBLY

¥6004¢

¥£9009¢

PARTS REFERENCE

HD-

92



AXLE AND WHEEL ASSEMBLY

PART QTY. PART DESCRIPTION

2500943 1 AXLE\25K\74.5HUB\44SPRG
2600029 4 TIRE\255.70R22.5

2600634 4 WHL\RIM\10-BOLT\22.5X8.25
2600815 2 WHL\ASSY\255X70RX22.5\DUAL
Not Shown

4900162 NUT\WHEEL\3/4\INNER\RH
4900163 NUT\WHEEL\3/4\INNER\LH
4900164 NUT\WHEEL\3/4\OUTER\RH
4900165 NUT\WHEEL\3/4\OUTER\LH

HD-9 PARTS REFERENCE



94

DRIVE LINE ASSEMBLY

HD-9 PARTS REFERENCE



DRIVE LINE ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 3600152 2 FLANGE YOKE 1710

2 3600153 1 SLIP YOKE 1710

3 3600154 1 YOKE SHAFT 1710

4 3600155 2 JOURNAL AND BEARING KIT 1710

5 3600183 1 FLANGE 3-1/2 1710

6 3600415 1 TORQUE\LMTR\275HP\PT\TLC-UJT28-G06

7 4800323 4 SCR\SET\AL1/2X1\NC

8 4800487 16 BOLTHEX\3/8X1-1/4\GR8/NF

9 4800627 8 SCR\FLG\12PT\7/16X1-1/4\NF

10 4900161 8 NUT\TPLCK\7/16\GR8\NF

11 5000019 16 WASH\LOCK\3/8
3600158 1710 DRIVELINE 18" COMPLETE (INCLUDES ITEMS 1,2,3,4)
900110 CLUTCH\PTO\6081A\214\

HD-9

PARTS REFERENCE

95



96

6081JD ENGINE SHROUD ASSEMBLY

HD-9 PARTS REFERENCE



6081JD ENGINE SHROUD ASSEMBLY

ITEM PART QTY. PART DESCRIPTION

1 4000188 1 C20 AKG OIL COOLER

2 4702322 1 DOOR\ACCESS\CLUTCH

3 4702646 1 FRM\SHROUD\ENG\REAR\JD6081

4 4702647 1 FRM\SHROUD\ENG\FRONT

5 4702648 1 SEAL\RAD\LOWER

6 4702649 1 BRKT\PRECLEANER\SYKLONE

7 4702650 1 CVR\SHROUD\ENGINE\TOP

7 4703308 OPT CVR\SHROUD\ENGINE\TOPX\rolloff & tub cover combination

8 4702727 2 DOOR\ACCESS\ENGINE

9 4702728 2 DOOR\ACCESS\ENGINE

10 4702729 2 CHNNL\FRM\DOOR\CTR

11 4702730 1 SCRN\GRILLE\RAD\HD9

12 4702792 1 BRKT\FRM\PIVOT\COOLER

13 4702793 1 FRM\PIVOT\COOLER\OIL

14 4702794 1 BRKT\LATCH\FRM\COOLER

15 4702815 1 BRKT\HOSE\COOLER\OIL

16 4702816 1 CVR\RAD\ACCESS

17 4702906 1 ANGLE\SEAL\RADIATOR

18 4702907 1 ANGLE\SEAL\RADIATOR

19 4702908 1 ANGLE\SEAL\RADIATOR\TOP

20 4702911 1 TUBE\INTAKE\JD6081

21 4800003 37 BOLT\HEX\3/8X1

22 4800018 12 BOLT\HEX\1/2X1-1/4

23 4800034 4 BOLT\HEX\3/8X1-1/2

24 4800098 12 BOLT\HEX\3/8X1-1/4\NC

25 4900001 12 NUT\HEX\1/2\NC

26 4900002 20 NUT\HEX\3/8\NC

27 4900023 6 NUT\TPLCK\3/8\NC

28 4900076 8 NUT\FLG\SERR\3/8\NC

29 5000001 58 WASH\FLAT\3/8

30 5000004 24 WASH\FLAT\1/2

31 5000006 14 WASH\LOCK\1/2

32 5000019 43 WASH\LOCK\3/8

33 7500513 1 FTG\RBBR\7\45DEG\ELL

34 7500514 1 FTG\RBBR\7\90DEG\ELL

35 7500644 4 CLMP\HOSE\7

36 7501051 1 CLNR\AIR\SY-CLONE\7

37 7501052 1 ADPT\CLNR\AIR\SY-KLONE\7TO6\902K6
Not Shown
7500667 LATCH COMPLETE DOOR ACCESS W/KEYS
7500883 GAUGE\TACH\JO\6081-8.1 LITER RE 162419
7500907 LATCH COMPLETE HO\1.18-2.26 GR

HD-9 PARTS REFERENCE 97



TUB AGITATOR

PARTS REFERENCE

HD

98



TUB AGITATOR

ITEM PART QTY. PART DESCRIPTION

1 4702922 2 AGTTR\TUB\MNT\HD9

2 4702926 2 TUB\AGTTR\TUB\HD9

3 4700265 2 BRKT\AGTTR\TUB

4 4800188 2 1/2” x 4” Bolt

5 4800082 4 1/2” x 1-1/2” Bolt

6 5000004 4 1/2” Flat Washer

7 5000006 6 1/2” Lock Washer

8 4900001 6 1/2” Hex Nut

9 4800106 6 5/8” x 1-1/2” Bolt

10 5000002 12 5/8” Flat Washer

1" 5000003 6 5/8” Lock Washer

12 4900005 6 5/8” Hex Nut
4702740 TUB\AGTTR\KIT\2 SETS\HD9 (Includes 2 agitators complete)
4702927 TUB\AGTTR\KIT\HD9 (Includes 1 agitator complete)

HD-9 PARTS REFERENCE 99



EEEEEEEEEEEEEE



TUB COVER ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION
1 4700776 11 CLMP\HOSE\3/8
2 4702830 1 BRKT\FRM\BRRIR\OBJATHROWN\LOWER
3 4702831 1 FRM\OBJATHROWN\SIDE
4 4702832 1 FRM\OBJATHROWN\TOP\HD9
5 4702833 5 FLAT\CLMP\SCRN\FRM\OBJATHROWN
6 4702834 2 SCRN\WIRE\FRM\OBJATHROWN
7 4703032 4 FLAT\CLMP\SCRN\TC\HD9
8 4800029 16 BOLT\HEX\3/8X2-1/2
9 4800034 66 BOLT\HEX\3/8X1-1/2
10 4800135 9 BOLT\HEX\1/2X3-1/2
11 4800142 4 BOLT\HEX\3/8X1-3/4
12 4800601 4 BOLT\HEX\1X9\NC
13 4900001 9 NUT\HEX\1/2\NC
14 4900002 75 NUT\HEX\3/8\NC
15 4900015 4 NUT\NYLCK\1\NC
16 5000001 36 WASH\FLAT\3/8
17 5000006 9 WASH\LOCK\1/2
18 5000019 86 WASH\LOCK\3/8
19 5000096 110 WASH\FLAT\SPCL\13/32X7GAX1-1/20D
20 7500635 2 CUSH\RBBR\7-3/4X2-7/16X2
21 8900107 8 PIN\1\3-5/8
22 4100185 4 CYL\HYD\3-1/2X8\TIE
23 4702635 2 ANGLE\SCRN\OBJATHROWN
Not Shown
Tub Tilt Cylinder
4100215 CYL\HYD\4X20\1-3/4ROD, Tub Cover Option
HD-9 PARTS REFERENCE 101



OOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOOO

EEEEEEEEEEEEEE



TUB COVER FOR ROLLOFF ASSEMBLY (OPTION 2)

ITEM PART QTY. PART DESCRIPTION

1 4702830 1 BRKT\FRM\BRRIR\OB/ATHROWN\LOWER
2 4703032 4 FLAT\CLMP\SCRN\TC\HD9

3 4703316 1 FRM\OBJATHRWN\SIDE\HD9R

4 4703317 1 FRM\OBJATHRN\TOP\HD9R

5 4703318 2 SCRN\WIREWFRM\OBJ\THRN

6 4703319 2 ANGLE\SCRN\OBJ\THRN\HD9R

7 4703320 5 FLAT\CLMP\SCRN\FRM\ONJ\THRN

8 4100185 4 CYL\HYD\3-1/2X8\TIE

See Tub Cover Assembly for Hardware Information

HD-9 PARTS REFERENCE 103



ROLLOFF ASSEMBLY (OPTION)

| 6
_\ 7\\@’
: — f?
4
iy
3

104 HD-9 PARTS REFERENCE



ROLLOFF ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 2000311 4 BRG\FLG\1-1/2\BOLT

2 3800453 4 FTG\3/4AMORX9/16MJIC\90D

3 3800588 4 FTG\3/4MJICX3/4MJICX3/4AMOR\BR; TEE

4 4702972 1 FRM\SUB\SKID

5 4702974 4 FRM\STABILIZER\GRDR\HD9

6 4702978 4 PAD\STABILIZER\SKID\GRDR

7 4702993 2 RLLR\REAR\SKID

8 4702994 6 CLAMP\RLLR\SKID\REAR

9 4702995 2 BRKT\RLLR\SKID\REAR

10 4703151 1 SPCR\1/4\SWTCH\LIMIT

11 4800033 11 BOLT\HEX\3/4X2

12 4800106 16 BOLT\HEX\5/8X1-1/2

13 4800115 6 BOLT\HEX\3/4X2-1/2

14 4800140 4 BOLT\HEX\1X3\NC

15 4800646 8 BOLT\HEX\1X9-1/2

16 4900127 10 NUT\TPLCK\1\NC

17 4900139 17 NUT\TPLCK\3/4\GR8\NC

18 5000003 16 WASH\LOCK\5/8

19 5700493 1 SWITCH\LIMIT\B9111E1092

20 7500219 1 WIRE CLIP

21 8900107 4 PIN\1\3-5/8

22 4100212 4 CYL\HYD\3.5X12\WELD\PERP
Not Shown
5700471 HARN\OUTRIGGER\HD9
5700492 HARN\OUTRIGGER\HDO\LMT;SW

HD-9 PARTS REFERENCE 105



ROLLOFF WITH FOLDING CONVEYOR AND TUB COVER (OPTION)

LS

106 HD-9 PARTS REFERENCE



ROLLOFF WITH FOLDING CONVEYOR AND TUB COVER (OPTION)

ITEM PART QTY. PART DESCRIPTION
1 4703306 1 CVR\DRW\TUB, See Tub Platform Assembly
2 4703308 1 CVR\SHROUD\ENGINE\TOP, See Engine Shroud Assembly
3 4703310 1 CNVYR\DISCH\LOWER\HD9R, See Lower Discharge Folding Conveyor
4 4100218 2 CYL\HYD\3X30\1-1/2ROD\7/8FOR\PAR, See Lower Discharge Folding Conveyor
5 TUB-HD_9 1 TUB Assembly, see “Tub Assembly with Wing Flare”
Not Shown
1700175 BELT\CNVYR\24X510, See Lower Discharge Folding Conveyor

Tub Cover Parts, see “Tub Cover For Rolloff”’

HD-9 PARTS REFERENCE 107



HAMMER ROD PULLER ASSEMBLY (OPTION)

BATTERY

Optional Hammer Rod Puller Schematic

108 HD-9 PARTS REFERENCE



HAMMER ROD PULLER ASSEMBLY (OPTION)

ITEM PART QTY. PART DESCRIPTION
4702845 HMMR\ROD\PLLR\HD9\PKG
1 4702618 1 FRAME\PULLER\ROD\HAMMER
2 4702619 1 COVER\PULLER\ROD\HAMMER
3 4703109 2 SHIM\PLLR\IROD\HMMR
4 4800003 2 BOLT\HEX\3/8X1
5 4800010 4 BOLT\HEX\5/8X2
6 4800082 4 BOLT\HEX\1/2X1-1/2
7 4800625 1 BOLT\EYE\1/2X1-1/2\NC\1-3/16EYE\FORGED
8 4900012 4 NUT\TPLCK\5/8\NC
9 4900023 2 NUT\TPLCK\3/8\NC
10 5000002 8 WASH\FLAT\5/8
11 5000006 4 WASH\LOCK\1/2
12 5800030 1 WINCH\ELEC\2000#\12VDC
NOT SHOWN
4703012 2 TERM\UMPR\BENT\STRIP
4800027 2 CLAMP\CBL\1/4
5700206 10 TERM\RING\4GAX3/8
5700330 2 BRKR\CRCT\100A\AUTO\SURF
5700353 28 FT CBL\BTTRYW4\RED(PER FT)
5800002 1 5/16" SLIP HOOK
5800315 20FT CABLE\1/4"(PER FT)
7500835 28 FT LOOM\SPLIT\1/2
HD-9 PARTS REFERENCE 109






GOOSENECK HITCH (OPTION)

ITEM PART QTY. PART DESCRIPTION

1 3800165 2 FTG\1/2FPX1/2FP\90

2 3800195 2 FTG\AIR\3/8COMPX3/8MP\45D

3 3800216 2 FTG\1/2MPX3/8FP\BUSH

4 3800432 2 FTG\AIR\3/8COMPX3/8MP\45D

5 4702079 1 LDDR\SERVICE\RAD

6 4702240 2 BRKT\TANK\AIR\HD1098

7 4702880 1 HITCH\FIFTH\WHEEL\HD10-HD9

8 4702887 1 HITCH\STH\WHEEL\HD10-HD9

9 4702893 1 SHLD\LINES\AIR\GN

10 4702894 1 HITCH\GOOSENECK\HD10-9

11 4703301 1 PLUG\PLT\GOOSENECK

12 4703313 1 BOX\CYL\FRONT\WELD

13 4703314 1 MNT\ENG\JD6081

14 4703315 1 DISCHARGE CONVEYOR MOUNT

15 4800003 4 BOLT\HEX\3/8X1

16 4800033 8 BOLT\HEX\3/4X2

17 4800277 2 BOLT\HEX\1/4X1

18 4900002 4 NUT\HEX\3/8\NC

19 4900009 2 NUT\HEX\1/4\NC

20 4900139 8 NUT\TPLCK\3/4\GR8\NC

21 5000001 4 WASH\FLAT\3/8

22 5000019 4 WASH\LOCK\3/8

23 5000024 2 WASH\LOCK\1/4

24 5000035 2 WASH\FLAT\1/4

25 5700011 1 TERM\7POLE\TRLR\CONN

26 5700017 1 CBL\CORD\12GA\7COND\FT

27 7500199 1 GROMMET 1.5ID x.25

28 7500461 1 GLAD HAND SERVICE

29 7500462 1 GLAD HAND EMERGENCY

30 7500463 2 TERMINAL BOLT GLAD HAND

31 7501059 1 HITCH\BALL\2-5/16\GN

32 3700463 1 HOSE\AIR\3/8\NYLON\BRK

33 3700463 1 HOSE\AIR\3/8\NYLON\BRK
HD-9 PARTS REFERENCE 111



OMNEX RADIO REMOTE CONTROL (OPTION)

OMMNEX ORIGA T100 TRANSMITTER

Power ON Button
[Grean]
Red LED Yellow LED

Funciien 2

Function Buitans
[grey 4 pairs)

Function 4

Function &

Function 1 Function &
Fumetion 3

Functlon §

Functien 7 Fumetion Labels

{apecific ta application)

Powar OFF Butten
[Rad)

A&NTENNA

owte g B
ouTm e B
G -5 | = —
apure B |
ASDUT 10 |

GHE (-1 2
———=——"

b

SETUP

Te engine kil circult

B8, Fusa ma.

D44 Orange Powar 1N
I 18 b= ITVOE Power |

112 HD-9 PARTS REFERENCE



OMNEX RADIO REMOTE CONTROL (OPTION)

PART QTY. PART DESCRIPTION

5700444 RADIO\REMOTE\OMNEX\900MHZ\package

5700549 RADIO\REMOTE\ANTENNA\900MHZ

5700620 RADIO\REMOTE\OMNEX\900TX replacement transmitter
5700553 RADIO\REMOTE\OMNEX\915MHZ package

5700549 RADIO\REMOTE\ANTENNA\900MHZ

5700554 RADIO\REMOTE\OMNEX\2.4GHZ\package

HD-9

PARTS REFERENCE

113



DECALS

. ROTATION ’
NOIlYLl0od

. ROTACION i
NOISVYLOH
6500056

dk FELIGRO

GE-ITTE LAMZHEOE B8 LA MLaLIM,
Pl ORI PRTR WDkl B L L EA RERTIL LD WHTELEEE
M LEFMESED VEL SMIES

A a1 Sy L T D e O, AR
0T PELd ACTA

[

4k PELIGRO

PELENG [T AT G M1Ell

4 DANGER

MCTAMINT: AT BAZEED

6500212

dk WARNING

CralaniinD COmvil 709 RATARE

6500118

DIESEL
FUEL

6500123

HYDRAULIC
OIL

6500124

6500156

4k PELIGRO

I 6500.-2‘-1;
A WARNING

[\ e

HIGH-PRESSURE FLUID HAZARD
To prevent sarices Injury or death
* Flulave praasun on cpalam beforn
mpnring ar adjusiing or discormecting,

='Wear proper hand and cye projection
Wity aeareiireg far liaks. Use wood or
cardsaard imstand ol hands.

*Keep all componenis in good repair. his.

6500220

& DURATECH

6500224, 6500244

éﬁ_

RECYCLE

6500157 6500155

1

2

6500245

EE—— ‘ I
=L e ]
6500253

e H D~ e

6500306
This kit includes the decals above
numbered 1-2 for both the left and right sides of
the HD-9

6500209 DISCONNECT ECU
BEFORE WELDING_
6500307
114 HD-9 PARTS REFERENCE




DECALS

PART QTY. PART DESCRIPTION
6500029 1 DECAL\LEGEND\E-STOP
6500056 1 DECAL\INFO\ROTATION\STR
6500118 1 DECAL\DNGR\OBJCTS; THROWN
6500123 1 DECAL\INFO\DIESEL;FUEL
6500124 1 DECAL\INFO\HYD;OIL
6500155 28FT DECAL\LOGO\STRIPSM\SLVR
6500156 20 FT DECAL\LOGO\2\STRIPE\SLV
6500157 2 DECAL\LOGO\RECYCLE\SLV
6500208 1 DECAL\WARN\GENERAL
6500209 1 DECAL\WARN\THROWN;OBJCT;HAZARD
6500212 1 DECAL\WARN\ROTATING;PRT;HAZARD
6500214 2 DECAL\WWARN\OVRHED;CNVYR;HAZARD
6500216 2 DECAL\WARN\ELEC;HAZARD
6500220 1 DECAL\WARN\HI;PRESS;FLUID
6500224 2 DECAL\LOGO\DURAW-3/4\SIL
6500244 2 DECAL\LOGO\DURA\9\SLVR
6500245 O9OFT DECAL\MISC\TAPE\RED\WHT\
6500253 1 DECAL\INFO\FUILD;LEVEL\INDICATATOR
6500306 1 DECAL\LOGO\HD9
6500307 1 DECAL\INFO\NO;WELD ECU
6500317 DECAL\KIT\HD9
7500403 PAINT\MAROON\QUART
7500404 PAINT\MAROON\GALLON
7500405 PAINT\MAROON\SPRAY\120Z
HD-9 PARTS REFERENCE 115



@ DURATECH'

Clearing the Way for a Better Tommorrow

116 HD-9 PARTS REFERENCE



HD-9 Documentation Comment Form

DuraTech Industries welcomes your comments and suggestions regarding the quality
and usefulness of this manual. Your comments help us improve the documentation to
better meet your needs.

» Did you find any errors?
s the information clearly presented?

» Does the manual give you all the information you need to operate the equipment
safely and effectively?

* Are the diagrams and illustrations correct?
* Do you need more illustrations?
* What features do you like most about the manual? What features do you like least?

If you find errors or have specific suggestions, please note the topic, chapter and page
number.

Send your comments to:

DuraTech Industries International, Inc.
P.O. Box 1940
Jamestown, ND 58402-1940
OR
Contact us through our website: www.DuratechIndustries.net

Thank you for taking the time to help us improve our documentation.

HD-9 PARTS REFERENCE 117



@ DURATECH'

Clearing the Way for a Better Tommorrow

118 HD-9 PARTS REFERENCE



APPENDIX A SCHEMATIC FOLDOUTS

HD-9 PARTS REFERENCE 119



@ DURATECH'

Clearing the Way for a Better Tommorrow

120 HD-9 PARTS REFERENCE



CONVEYOR HYDRAULIC CIRCUIT WITH OPTIONS

HOSE 6
TUBE4 —

HOSE 40

a

“““““““““““““““““ T PSP e O e T P B e
3800381 REAR CONVEYOR RUN\ FRONT CONVEYORLIFT 4000197 4000197 4000197 4000197 4000197 TUBTILT
HOSE 28 ~=] UNLOADER CIRCUT | | UMOADER CIRCUT TUB COVER TUB COVER OUTRIGGERLEFT ~ OUTRIGGER RIGHT CIRCUT
VALVE HOSE 8 VALVE LIFT INOUT UFT LIFT COMVEYCR
r FOLD
HOSED —a————— 0T 4000150 1UB COVER OPTION ROLLAFF OPTION OFTION
4200030 - HOSE 7
Hoe 3¢ HOSER 1~ Tuge 5
FRONT «— TUBE3 i
HOSE 35 <; 4400017
4400007 »? e HOSE 10 ON TUB CIRCUIT
, —— 4702814

3800428
HOSET4 - — HOSET8 TC_HOSE 3 ,7 TC_HOSE 5 ] HOSE 83 ] HOSE 85 ] HOSE 73\ \H—HOSE &
| _i ‘i ' :’
4100175~ K K
I |
I . |
1 TIT}
HOSE 23
/4 HOSE 73 / \\HOSE 7 AN J stontedd f o> ‘4100212\A f [ 4100175 \HOSE
HOSE 3 3600428 TC_HOSE 2 TC_HOSE 6 | HOSE 84 HOSE 86
o HSET - 2000010 HOSE 21 ) TC_HOSE? + .
7 HOSE 22 TC_HOSE 1 = . HOSE%0 1
W h .\C‘ ~=TC_HOSE 4 = HOSE 89 HOSE 81
| HosE? HOSE 8 Hosea
TUBE 2 \ PN NN \
B HOSE 4 4000151 apIr PIQL TC_HOSES \ HOSE 871
________ AU B " AU B AU BU T AL BT

4100144 =

™ HOSE 17

1

}, 05

HD-9 TUB GRINDER PARTS REFERENCE

FOA1



TUB DRIVE CIRCUIT

3900010
3800381 :;ETH:}*‘

osew Ly [
4300065 & OE H—
o ) | |
= v i - aP :
. = HOSE 13 | = " . |
e ol s |
L L
P |
H E11 | 1700 P81 | 4 |
s 0S % | J: ﬂ E
HOSE 14 = ~ HOSear - ~ FRONT
< HOSE25 | UNLOADER SRCUIT
s 4000188 | VALVE
4200030 -a ?~=-4000189 4000191
BACK C) - HOSE 26
HOSE 15 —= o 4400017
4400007 =<> < HOSE 10
T0 4400017 ON CONVEYOR CIRCUIT
< HOSE 35

~ 4702814

HD-9 TUB GRINDER PARTS REFERENCE FO-2



MAIN WIRING HARNESS - MACHINE - WITHOUT MURPHY SWITCH - PN# 5700538

FRONTVALVE
4000191 HD-3 2000 MAIN CONTROL WIRING SCHEMATIC.
85 ORANGE —— UNLOADER VALVE
14 WHITE 15 PINK 27 ORANGE 26 BLUE
WEWHTE —
35 ORANGE TOP UNLOADER VALVE
" TUBFORWARD |
17 YELLOW TUB REVERSE 18 BROWN FUEL GAUGE SENSOR ROTOR SENSOR BOE WHITE
SOAWHITE —— —— S0BWHITE 4300009
7500669 CONVEYOR RUN 83 PINK
0 80 C WHITE
13AWHITE 2 |+ "+ | f=a- 136 WHITE
\-< PLATFORM DOWN PLATFORM UP
29WHITE -+ 4 [V—— | 3 ~-28 YELLOW BITAN %0 GREEN
GRED ——wt  |a—— R2BLACK N BOHWHITE 35 GREEN
RED  BLACK |t |7 = UVIOLET
5 WHITE UVIOLET WRE  WRE 24RED 47PN CONVEYOR DOWN CONVEYORLP 4 BLUE
4300065 5700233 : — -
i 1
TUB TILT ALARM — {108 GREY TUBCOVERIN TUB COVER OUT 104 LT GREEN
5700236 O HITE SPLCE {80JWHITE ONLY IN TUB COVER OPTION B0 K WHITE
105 LT BLUE TUB COVER P TUB COVER DOWN 106 GREEN
e 1 POLE WIP 121 WHITE | SLWHTE ——{ ONLYINTUB COVER OPTION BMWHIE
NENGINEPANEL “}\:‘: " 1igsRomN——] CONEYORFOID CONVEYORUNFOLD. 4 119 BRNMMT,
RED !
" PlNKFUEL GAUGE 5 X \ | 80 LWHITE ONLY IN CONVEYOR FOLD ORTION 80 MWHITE |
7500668 MAINHARNESS- 5700421 ALSO INCLUDES JUMPERS 010 WHITE AND 072 RED ‘ BOTTOM UNLOADER VALVE S4VIOLET
80 D WHITE
TO CONTROL PANEL
12R 135 RED
D REAR VALVE
4000190 - 3 SPOOL VALVE
GRS%%% ggss 5700403 A000XXX - 5 SPOOL VALVE
o oW CIRCUIT BREAKER ENCLOSURE
0| 70 WHITE - POWER HARNESS 5700289 5700365
| 12WHITE 2 AMP BREAKERS 131 RED To TERMINAL 30, POWER RELAY, "20 AMP POWER IN' CONN7
O] B e W1 Yo 128ED 71B RED - IN POWER HARNESS - 5700339 CONVEYOR FOLDWNFOLD
o| 80 WHITE 5700291 5700323
0| 81A WHITE SPLICE INTO JD HARNESS 012
of 93 WHITE 7 | ¥ \ WP
~ {MWHITE 13RED 23RED 5RED 084S VIOLET =——118 BROWN
3 VHIE MRED 2RED 120RED  [pyoueire 06 RED _—/'--5- IBEROMN_
050 WHITE, REMOTE RADIO OPTION BATVIOLET : ‘:—1 e
0840 VIOLET 16
120ARED
HD-9 TUB GRINDER PARTS REFERENCE FO-3



MAIN WIRING HARNESS -

CONTROL PANEL - WITHOUT MURPHY SWITCH -

PN# 5700538

CONN 4 CONNS CONNG CONN3 CONN2 CONN ¢
PLATFORM RAISE TUB COVER LPIDOWN TUB COVER INIOUT CONVEYOR LIFT U8 CONVEYOR RUN
5700323 5700323 5700323 5700323 ST00322 5700321
8 GREEN +—=f3] L6 f—1-24F VIOLET {O5A LT BLU- (5] FAPNK ~— - §1C WHITE — BYELLOW —  ——8IBWHTE —<f71 (8]
~ 13CRED —=7] [§ p— ~ (84H VIOLET ] 105 LT Bl (84K VI0 Ha1 [T J—103GREY —— - 84C VIOLET 47 PINK - | |084 ORGMWHT 17 YELLOW—
BTAN —=[T] [4H VIOLET Uﬂ-ﬁG\ﬂULEF —5] 85C RED 084J VIOLET —5] Il___]"i.__ 13D RED MBWOLETI — G5ARED | — 858 RED —15] (2 e 138RE]
3 106 GRN (6] 3 104LTGRN 4BLUE 18 BROWN 85 ORANGE &3 PINKAVHITE
{ 106A GRN mmoml 48A BLE 168 BR [
OBF VIOLE | | |
ik ik |
BE fgé gy
Z2g8 g3 £3=
o S22 EREE
- ?; = 2 S & EEE0 &
= 3 - O o O
=R ai E 28 ehE
=z = =53 235
235 [ e =J0
§ ﬁ ﬁ =
AR EEE: E % R
L"‘E g :%; = :E - = E E Jiat
> 138 RED <3
OPERATIONS CONTROL PANEL 13DRED
13 RED 13E RED 85 RED
CRED 3 %ms RED 1POLE W/P SHROUD 'A*
X ELECTRONG 013E RED 1-POLE W/P TOWER "A"
GOVERNOR
GOVERNOR HARNESS - 4300068
430004
B @
§ = g § $1 WHITE
= = &S
ZSED oMo HEWHITE
<5 TETY s
£ {944
[ -
ORANGE 82 | %l f |G;Di FWGTOR%\H B1A WHITE
POWER T0 JO HARNESS  002C % N MAIN HARNESS
o RELAY 5700445 © su2E =s N NHARAE
[ ] 45ABLACK TOWER B Z2=E2E2 o
13RED L o =& = A
5700028 DOWHITE mEm 24
bk {458 BLACK SHRO A | | ,
{31 RED
20 AMP POWER N
SEE ALSO 00LADDER FOR LOCATIONS
HD-9 TUB GRINDER PARTS REFERENCE FO4



OMNEX RADIO WIRING HARNESS WITHOUT MURPHY SWITCH

HD-9 TUB GRINDER

PARTS REFERENCE

CONN5 CONNG CONN3 CRNN 2
CONVEYOR LIFT
o TUB COVER UPDOWN T COERNOUT OPERATIONS CONTROLPAEL VTR 5700322
5700323 QUK FADI0 OPTON WRE CONNECTIONS
PLATFORM RAISE 105A LT BLU 103 4TAPINK —  $1CWHITE 178 YELLOW—1
§100523 084H VIOLET——»» 105 LT BLU OB VIOLER—=1{4 ] [T H&—— 103R GREY 84 IOLET 4TPNK | 034 ORGMWH[— {7YELLOW
0B4G VIOLET 85C RED e 13DRRED 848 VIOLET 654 RED 658 RED—
B GREEN |—=3] (5] UAE VIOLET % 106 GRN teAIViOL ] [3he]14RLTGRN 5 4BLUE 18 BROWN
tcRe) —=iz) L5 _,:1 J BAGRN 1044 LT GR oL l RO
BITAN —={1] 084D VIOLET (84F VIOLE . B4A VIOLET .
Fd ) ]
Ly N
| [ sross——— For machines without the Murphy Switch |
7| 0MAR OR b |
T|0MBRORG SH =
4 %l{% ::-'-:; 104 RLT GRN 103 R GRAY g e 194 R ORANGEMHITE MQARYELLOW:
ik = 2 1 E 048 A R BROWN ) | &
0500 R WHT |
050C RWHT il 2
85(B7A][36 N |
Q0] 5700483 |
: 050F R WHT <
| — 050 R WHT TO GROUND BUSS B4R 9700483 1854 R RED / |
1 ORYELLOW |
r HE -
1]
| 4046 R BLUE {48 R BROWN |
- 47 R PINK .
' 1% R CREEN |
| 71105 LIGHT BLUE
: o, :
| R W 050 R WHT TO GROUND BUSS BAR l
. i ;
' 12] 184R VIO T |
| B RADIO REMOTE |
| i 5700322 165 RRED |
: US0E RWHT £ 065 R RED ;
| 045D R BLACK > 1] [Th—t— — |
| G45A R BLACK WP SHROUBY( 5 | (2} |
| MECRALACK ] (13 R RED 1-POLE WP SHROUD 0657 RED . POLEWP TOWER .
! 045F R BLACK WP 10 "B REBLACK [T T T T T T T e — Y
| | 13 RED —
. ] | ________________ ;
| Louroe 9700403 ; O13E RED 1-POLE WP TOWER 'A' 05 RED 1-POLE WIP SHROUD *A"

FO-5




STANDARD WIRING SCHEMATIC WITHOUT MURPHY SWITCH
+ 1290 -,

(7OWHTE 3 EANP 5700291

5TO0365 ¥
w“mPRED CONTROL RELAY COL NOWHTE L
SPLICE INTO JD HARNESS 012 (73 ORG () / E .

5700292 131 RED
T0 20 AMP POVIER IN" ON RELAY py
135 RED %
CR1 5700365 H 3 :
5700408 015 PINK N (2 WHTE 3 ' SENSORRED

12RED s :< 090 GREEN
413 FUEL GAUGE F}ELSENSOR 050 H BLACK JD HARNESS ™ L SENSOR BLACK |
7500688 014 WHT 500653 s 5 BATTERY BLACK

£ z ORBLACK |, VAV BUACK
: BEHDGOERRIAE (—\MAAK
, CHCWHITE SOLEOD 0085\ g+ | |
" % WEATHER PACK CONMECTORS $ 1 o0

TOP UNLGADER SOLENCID i iy RED | s MSABAK
WEATHER PACK TOWER 4000174 ¥ ¥ o

0718 RED

072RED

ELECTRONIC
GOVERNCR
CONTROL

0178 YELLOW BT 3
. ﬂ17YELL0W¢¢V IRAWHTE ¥ 3 TOWER (3RED  CONN 570048
¥ ¥ e WEATHER PACK CONNECTORS SHROUD 20 AP POYER N ?mmnmus

|

TUB REVERSE ’ 1 m
5k : 4000174 1. : 3
: : (18 BROWN 0828 WHTE i b [

24 RED
’

WEATHER PACK SHROUD
WEATHER PACK TOWER———__ o

TN
OI3ERED g T sTo0 4000174

WBWHTE 17 0 WHITE
5 ORANGE IREWMTE ¥

g WEATHER PACK COMMECTORS : é | ecomn

WEATHER PACK TOVER 34 VIOLET
103 GREY 080 WHITE

0P
TUB COVER QUT

4000174

3 REAR LNLOADER SOLENOID A g 14 UGHT GREEN
MR %
¥ = Q0K WHTE

\ WEATHER PACK TOWER
105 LIGHT BLUE (80 L WHITE

TUB COVER DOWN
4000174 IT1.

118 BROWN (80C WHTE

¥R WEATHER PACK CONNECTORS
CONVEYOR FOLD CONVEYOR UNFOLD
4000174

119 BROWNWHIE 147 BICHE
WPIPOETOWR — il

400174 J
084 IOLET Ak —

HD-9 TUB GRINDER PARTS REFERENCE FO-6



SCHEMATIC OMNEX RADIO WITHOUT MURPHY SWITCH

WIRING

YT yINOL TI0d L

L2

10

1A 080

PLIO00P

\\ NWOO A0 L

SHOLINNOD WOV 3Ly —™" 2

NG3H0 90
LUEEL T

U1K 7080

V8 LHONS0M
gzo.axmz._.‘.!/

NId %0

LY xwﬁg/ LIMH0AINOY

5 ENNQD

CNOHHS XM EHLY M ﬁ

ANId 2

L300 Qri

SINN Y3MAd AV T34 LEINNOSK

I s

LEEE 11

SHOLOINNO XOVd HIHLYIM

I¥ p2000
SV 0L

JLHM K080 Nyl 630

#£1000F
YOION08 30N 2y

o

SUOLTNNOD Y H3HIVAM

P2L000K
NG ¥3M00 8L

SHOLINNOD NN MBHLVI———"4 &

NITED LHN PO

NI¥3A00 8L

ZLHMI 030

ALHW S0
L30A¥ED

et

E28008 O34 N0

FIE ]

034EL0

Lnomi

| 43A00 BN
¥NNOO

et [ SRR ]
WY m?\m\'wm

9520045 g
sy N
o

HOLIS LAy
4L AL
£E20049

RFTTTE

AL

L0 B_

[

EEAY
o [

SSTNH O QL ¥3M0d _.lll\\t

IHPI0LS NNOD
SPP00LS W13Y

N HIN0 difv T
oy i€l

ONOYHS

oo o m
WV Y Y50

Tt
AT

ILHWYI0

) P21000F
ot chenl: i

SHOLIBNNDD KV UHIV I — " 5 &

NMOHE 810 Kok 810

oIl |

3LHM 780

SHOLIINND) XOVd HRHLYIM

LMY MOTIEA LD

RLOWF
TIONT 0 M3OWOINA LHONE

(24 ALK ONNOHO 51 55 'LOH §150 AJ3A

AU 3060

i

b D]

\

.\.
—.
N
£8I00.5
FAVT3H
03 59

T
m TR HELD

q3u 160

o

S9000EF QIONZ0S

JATYA HONLINDS QAT

K32 0680

LI 0

E1G 1]

SHOED  2)0SSTnewh OF OLNI 30145

o~

Q3 i€t

282008
aeuy” 500 |

EAYID |

WA

PARTS REFERENCE

HD-9 TUB GRINDER



MAIN WIRING HARNESS - CONTROL PANEL -

WITH MURPHY SWITCH OPTION - PN# 5700421

14 WHITE 15 PINK
FRONT VALVE
4000191 27 ORANGE 26BLUE
85 ORANGE —— UNLOADERVALVE FUEL GAUGE SENSOR
I 0650 OTOR SERSR HD-9 2000 MAIN CONTROL WRING SCHEMATIC,
4300009
17yeLLow —  TUBFORWARD TUBREVERSE  —— 18 BROWN
BAWHITE — — SBWHITE \ 85 ORANGE —L—| TOP UNLOADER VALVE
§0E WHITE
o CONVEYOR RUN 83 PINK
f 80.C WHITE
2|+ |1
29WHITE -+ 4 | +—— | § ~-28 YELLOW AN PLATFORM DOV PLATFORM UP %0 GREEN
SIRED | = e | o28lACK 6o+ 8 80 HWHITE B8 GREEN
%DE BanﬁﬁCEK 24RED + 8 | +——— 17 =34 VIOLET
35 WHITE VIOLET S I 7 PINK CONVEYOR DOVN CONVEYOR UP BBLUE
4300065 5700233 80 6 WHITE 80 F WHITE
1y - N SR -
TUETT&TE;ARM B ——— | 103GREY TUBCOVERN TUBCOVEROUT 10417 GREEN |
]
1 §0JWHITE ONLY iN TUB COVER OPTION 80 K WHITE |
BOWHITE SPLICE ; :
| jsLrBLUe— [UBCOVERLP TUB COVER DOWN 106 GREEN |
14 WHITE -POLE WIP 121 WHITE = B0LWHITE —{—| ONLY IN TUB COVER OPTION B0 M WHITE |
12WHITE R ]
INENGINE PANEL ' BROWN—|—| CONVEYORFOLD CONVEVORURFOD || 110 gt
15 PINK R S| P\"E || OLY N COMEYORFOLD TN B0 WHTE
FUEL GAUGE i _ —— —
7500668 MAIN HARNESS - 5700421 ALSO INCLUDES JUMPERS 10 'WHITE AND T2 RED BOTTOM UNLOADER VALVE MVIOLET
TO CONTROL PANEL S0DWHITE
REARVALVE
4000190 - 3 SPOOL VALVE
4000XXX - 5 SPOOL VALVE
72RED
ol 1OWHITE—— CIRCUIT BREAKER ENCLOSURE 135 RED
70 WHITE - POWER HARNESS 5700289 5700365 ,To"10AMP POWER I, TERMINAL B, MURPHY RELAY CORNT
O] JAIITE 210 AP BREAKERS 131 RED To TERMINAL 30, POWER RELAY, "20 AMP PO CONVEYOR FOLDIUNFOLD
) 3 WHITE “ i & 7B RED - IN POWER HARNESS - 5700339 5700323
GRONDBUSS |0 i SPLICE INTO JD HARNESS 012
5700290 ol 93 WHITE 7% CONNECT TO 86 ON "RELAY TO GROUND" WIP 084S VIOLET T 118 BROWN
134 WHITE 3RED ZRED 5RED | HZRED 1208 RED — |
136 WHITE MRED  120RED prymp—— 5] [2le— 120RED —
RADIO 0PI —
050 WHITE, REMOTE RADIO QPTION 084U VIOLET //{E 3 119 BRNWHT
120ARED
PARTS REFERENCE FO-8

HD-9 TUB GRINDER




MAIN WIRING HARNESS - MACHINE - WITH MURPHY SWITCH - PN# 5700421

CONN4 CONNS CONNG CONN3 CONN1
PLATFORM RAISE TUB COVER UPICOWN TUB COVER INOUT CONVEYOR LFT CONVEYORRUN
5700323 5700323 5700323 5700323 5700321
——— BOREEN 3] [ ML 1054 LT BLU - SICWHITE —— SBWHTE —T] (1]
~ {3CRED 7] [5 H— | - 084 VIOLE] 105LT BLU 084K VIO ([ Jr=——103 GREY — 34 ORGWHT: 4] [}
HTAN (1] [H SBOVIOLER | 0846 VIOLE] 85 RED euvedr T [ 130 RED— —3] [ 139R§3M
106 GRN {6] [3h=—T104LTGRN 85 ORANGE (T3 83 PINKVHITE ———
0B4F VICH El 106A GhN
11 ! % !’
Egg £S5 f
=00 = o w 1
o2z Sxc
T e S Te 2=
S8% £33 : 28
m == ]
S50 52z 2E3
3= 333 g T
gg3 =55 & =S2 &
E & % 33 § ;’ min
g il S g =55
Py o m ==
252
o== =
FE= =
A [=
i
OPERATIONS CONTROL PANEL 13ERED 13ERED
138RED ; F
11DRED 065 RED 1-POLE WIP $HROUD "A"
ELECTRONIC 0%3E RED 1-POLE WP TOWER 'A"
GOVERNOR
¢
13C RED 300034 GOVERNOR HARNESS - 4300068
E%é%
GREEN 083 WHITE g T2z
[=r] pes |
by e B8z 28 ‘oz BCWHTE
GNEKIL POWERTODHARNESS  002C e ay s700ads =z { ‘ l l
= 81B WHITE
5700028 TUBWHITE 2k [+ T - Tonl N[ WOTOR] VALE |
70 134 WHITE = f T f T T ?
=5 BxIE = =
% WHITE 13t RED Tk 8 E % S E & | S L—— B1AWHITE
135RED _ 10AMPPOWERIN 70 GROUND BUSS 2 ANP PGHER N = g = T ! MAIN FARNESS
JUMPER 13RED } 5700421
14WHITE TO GRCUND BUSS NC TORELAY [FADBS 130 ORANGE
. 122 RED
RELAY 5700361 561 FROM KEYED POWER, LINE IS ON SOLENOID FIRING OUR HARNESS
% 133 WHITE SEE ALSO 00LADDER FOR LOCATIONS
(29 WHITE
TREEN

HD-9 TUB GRINDER PARTS REFERENCE FO-9



STANDARD WIRING SCHEMATIC WITH MURPHY SWITCH

| +

1290 | e R e e et e e e e e
10AWP 5700291 WA  prwe.] | SPOZ0
5700%5 il 4
CONTROL RELAY COIL NUWHITE K 027 CRANGE i
SPLICEINTO JOHARNESS 012 T3 ORG N i z——:
3 ANP —
S0 (g T0% ON'RELAY TO b :
T0"20 AMP POWER IN" ON MAIN POWERELAY ROTR SR ;
0718 RED TO*0AMP IN", TERMINAL B, MURPHY RELAY s S I
CR1 5700865 .
(P 015 PN T 080 GREEN J—
OTZRED AELEIOR 050 H BLAK JDHARNESS SENSCR RED
i BATTERY BLACK
FLEGHYD GOVERNORVAIVE (SZBLCK |, VAIVEBLACK BATIERY RED
OMA ORANGEWHITE 085 CRANGEMKITE 0R2C WHITE SOLENGIC 400065 \— 1y T+ VAR ™\ | | // ‘
B A T WEATHER PAGK CONNECTORS
TOP UNLOADER SOLENOHD G
WEATAER PACK TORER 4000174 4300034
0178 YELLOW K2 WHITE "WAN POWER RELAY
- LA oL O AN PORER 2L
: ? e WEATHER PACK CONNECTORS 5700028 CONN 5700448 =
L U8 FORWARD 2ANPPOWER | POWER 0 1D HARNESS
E "”"-‘SC 2 87 HEC
0% RED / CU9BBROWN . 1BROWN :
061 WHITE CBIAWHITE
WEATHER PACK SHROUD S *
WEATHER PACK TOWER ——— i te WECONN \ RELAY 570083 LIMT SWITCH
R E O
ON3E RED o COMEYORRUN  TAPERPACKCOMNECTORS 35 g5 CONN 5700005 2t
; WWHTE YT
IHBRED 5700321 000174 e N4, ) 006 WHITE
: ROM KEYED POWER, JD 62073 0RG 6,5 o
BoweE L\ \  mPMK R4RED i A
BEWHTE : g 034 VIOLET
ot (3 “oﬂmm(;gn ORE WHITE F%MWE UH3CRED TUB(%“VSR‘INIOUT
A : ¥ WEATHER PACK CONNECTORS : il 080 JWHITE
Ty % ¥ WEATHER PACK CONNECTORS
BUSS FEAR LNLOADER SOLENDD A TUB COVER TUBCOVER OUT
BAR "'A 4000174
1 104 UIGHT GREEN
CONM4
PLATFORM RAISE —
O13CRED 57003
09 TAN 080 HWHITE \\
"""""" ¥ Y ree———WEATHER PACK CONNECTORS WEATHER PACK TOWER
PLATFORM DOWN PLATFORN RASE 106 LIGHT BLUE 0BOLWHITE
L o0 GREEN E3T WEATHER PACK COMECTORS
TUBCOVERLP TUB COVER DOWN
4000174
106 GREEN
WEATHER PACK TOWER
(47 PINK 060G WHITE OR0N #H
e WEATHER PACK CONNECTORS
CONVEYOR LIFT COMVEYCR LOWER COMNS
000174 T CONVEYORFOLD
MEBLUE A jgFwWTE 5700323 115 BROW 0B0C. WHITE
-, ¥ WEATHER FACK CONNECTORS
WEATHER PACK CONNECTORS 5700201 © CONVEYORFOLD CONVEYOR UNFOLD
BOTTOH UNLOADER SOLENGIC ’J 10 AP : \ crotmane T 1 .
4000174 N1 I ! A (80 CWHITE
04 VIOLET B0 WHITE
AY 4
L L e L RE WP 2POLE TOWER I N ¥
HD-9 TUB GRINDER PARTS REFERENCE

FO-10



WIRING SCHEMATIC WITH MICROTRONICS RADIO REMOTE OPTION AND MURPHY SWITCH

L300 10

A $U00 (30150
mzom__m.&% L 7Y d ONOBHS HIMOL 3104 v i FO0NI08 HOWOH 34
. ¥
GET: v EY ST SHOLTSRADD 0N B33
T1H 3 000 UHWNMCEREL e 4 g
\\\m bLH000F ‘, R i &E% T
; 1620046
Q03N WOAINGD ) LLCEVEL I 4 BT HOATHCD P
| . -
SOOI T R L mmemzsusﬁ_zmsﬁz
LIHM 2080 i 2600
WA € eema ; ym_o KM 5020 ANId 290
RO ﬁs;s&w:m;/
(MO YO ALV ﬂ
e ,ﬁ
/ Nid £l
/J\ W 2050 ..,J ILHA 050
L3100 0
LW N 080 g N3O 01 SN 1560025
Tt LIQ00K /.” TR 1
N H3A00 8L A0 : R
SHOLIIMNOT KN U N ——— 4 & _ p 4 \ 1310 K8
UHA 1080 M8 LK 501 R L0 WS
ﬁsEEEE/

ONOMHS WVA YA, T

N334S 050 N34S 880
SL4000%
RO m MO WAL

1301080

LEEZRE 034 %0
ETUCET SHOLDIANGD KW H3HLYA ;
A 00 Nz 600
% TR0 VAH EITTY: ) el
T4 0T
s i |
] o YOONTI05 IV N S wm
had 7 o W SHOLENN N LN ——— & L
el o
ey e 24 3080 PR M| v
= HPF 004
13 ar0 . 1 IUHAEND
wwope b WEED LA 1 L : m
#2000 : : i : :
10O 32 5L WY3A00 BNL : : i UIHA 2080 e T
gswzés___n_ FETET) l ......... ; a \\ () wustees uenats -/ & o
: WOl BOKINDS
LRI 080 A9 et cz00ss g SHOA BN YW 3LV e
Mnome00EnL ORI B JIHM 8180
FRNDD >
B JUHM Y180 JLIHM 2180 2300
3 31K 3080 NG 910 KOS E210 e |
i V2000 e |
v AL L i
. : w1
b SHOLOINNS g MUY ——= 1 £ Rorma A,
SEE00L5 NND S RUKMZE0 ILHM VORD MOTI3ALI0 i
i \)E..w...;s R 162005 TR o LT 03450
i EW,_\‘ Lo T i 2280015 ‘_. ik
H RN 5it-"iog m§§ign§§msm_ LI mgn_@u:@\ : PLIDOGE L0 /\\
RO 1T ET N omes QRONTIOS HA0WON LN ZNNDD e s
i ﬁu\q\.m ) 5 +k Yt
G o G SHOLINNGD MOV VAN # & i
3 IS ik g
i LRI i o e
i TEZ00LS = P
P i FONVHO ¥ID
3 et FOTEHT
fi o y ==
Jo STNOTOL Ty g am of NITYE 14911 160 ] i ] TR IHMERD | INVE0S [
3 SFALS NNOD S04 A_WJ : ]
I8 ShPO0LS MY TIN NI i 1560048 1580025
i HHERD i LAY U
¥ KV WO 8 5K g 4 pre Pt : .
B H SHOvE AL
i RN '] TR Ltk 0050 ws o
s L /_ LW OV
i i §HHOD
L SA000EY CHONTIOS o RONVESHT
: o NAHORII OROTT ¥
i YOV ReALLY =
QI BOSHIS N
A\ wom
i N30 06t o ErTT) ETTY=g
i R S0P i O EE Bia
G 1 L HOSN:S HOLCH i ANMEL.  FEIO0LS (34 500
i _ ” i HBAEOT 10HINC) OIOYY
i N x BIR00SL MR 959005 gRzo
i h 133 ¥ H0SHES 10 32 1:0d o
i o i 4 ]
i * i WA NI S0 SE00S 14 U
i UMD e m AN K3 A & TN 0¥ 0. 0L J3al0
i 620045 H AT MO.M 304 oY 62, 0L r
i KON i LONI0M3 0L AYTHH. NO SR 01 w005 4]
i nesnt - i >\|||l dHY K
; il o \ W~ DHGEI0 210 S5INUVH O OLNI IS TiE TV R ¢
' 1620048 _ e WD A3 THINOD
T LKA £9E00L5
: kA5 — ON I3 OO
0002/02/90
OOHEC ORONFETHIYRS
. | s 20N ¥
- T -EZ00S B SSNE

FO-11

PARTS REFERENCE

HD-9 TUB GRINDER



WIRING SCHEMATIC WITH OMNEX RADIO REMOTE OPTION AND MURPHY SWITCH

i
- 1
L0009 130 el
AAONTI0S HIOYOTHN YR

SHOLIFADE NV HRA: VT
L3101 ¥E0
AR ik ' 0
i LI000
1NN L3043
SHOLTINOD KV MBI —— 4 &
LA 08 YN 240 £2E00L5
TRETERT
mm.sakﬁ__izmz.-g/ 5 SHND
0K IS VALV @
ETET ] a
/ HNId 2t
NN % = AN AN 1T
..... L3oA g
UHIN o ¥ N33O 90 .
By rLI000Y : i
HINO AL FEE ] . + .
T. : ; i VA LT0M ¥5)
SHOLNG) YOV 3LV 2% 3 e : o
1060 3 LH S0 £200:5 E TN WS
HIMOL KOG HHLVEH,
/ = ST HIATA AVIZH LOINOOS LTHRA ONRD
G4 YW H3HIVBH H EEE @ vy OROR ; ‘
(EERREY) % - BRI mz,.égé R
NN MOV MRV, EY S
TR £HoHT S SHOLMNCD v
AUHMHOW N¥L 680
%) M) FE00L5 _
B2 ROV i
2140005 e Ja
L YOONTIOS HIVOWI B3 o
|X| eI SHOLII AN —— =4, &
Mo
03Y vl LTU0A VG 31HM 3080 Ea el )
S3MIT O AV TS LOBRNCOSHT ams%wuu
\r]
O R T 03EEK
LR 60 vk N33US LHON1 01 : =
FLIODR g ,
oY NSIAD0EN 2R 080 MdEB0 S
SHQIINGY X0 MRV L X : : \\\ bL0008 iz - T
: i NREMINOD G
Lo K280 £200L5 SHOLBNGY Ve BV W
oMo 030 o i LM 810
¥ L i
EL G EIT ORI T
AN ik g WOHR 8 NG EeAD
= PLLOOOR
ELTETE LY CIR04 L
: i SHOLOINNOD HOVA MRV 7} FOTIREID
131004 ¥56 SBEOLS NHOD : L MMz 2LHM W MITIA LU0 :
—~ 162006 AVIRY . : e i
/ i~ L e i i Z260045
el §.— ”wmzﬁmaﬁ%gﬁsm;z:.,_%aﬁsk\ ¥ i YLL000F ol
T ¥ o QOIS 0K INCR N0
| 1
SHOLIINROD AI¥d HIHL YN
ELLE L QMI0HS NV HIHLYEM
3010 UL OINCHO 198 'LOH §1 98 AJ2A
M0 Y0
/ [ o1 [WOTTIRER
- i OO B —
Ao r\ ;\|T§._ﬂaﬂ
NEZHD LT #60 ] s 4 1H 00 L RS | 3ONVI0 S
SPOOLGNNOD G005 L Eh =) 9
SPAODLS AV . T sovonss |- eor00ss | | gl
™ LR T 2|
X O 5K _/ ] e PZanET
[ SHovar
13459 14w0050
SR~ sonoey 0ONTI0S i ——
N VA HORHIAOR (UHCJATA
A
WI345 060 =
@l 1w
et
60900. IHARO B9000GL
HOENIS AN
WO asio
0620045
KRN ditval
170 Bl ER200L6
AWKADN
311 520 2 HR G0 )\\|b§czmo._.>5mm.zomsp_.
S — “ON NS O3 s DHGEI 210 SSIMAYHAT 0 TS
MOOZIBZAL 00 A N0
: YROUGLRONBEIHIVAD 5900045
. [~z WA
0RO/ EVB SSNE

FO-12

PARTS REFERENCE

HD-9 TUB GRINDER





